TABLE OF CONTENTS

[ENGINE]

3C093-E010B CYLINDER BLOCK GROUP ...t 1

3C093D-E190B WATER HOSE GROUP ....ooiiiiiiiiieee e 4

TD950C-E010B CYLINDER BLOCK GROUP ...t 6

TD950D-E020B OIL PAN GROUP ..o e 8

3C093-E030B CYLINDER HEAD GROUP .....coviiiiiiee e 9

TD950C-E030B CYLINDER HEAD COVER GROUP ... 11
TD950C-E040B GEAR CASE GROUP ..o 12
TD950C-E050B MAIN BEARING CASE GROUP .......oooiciiiieeeeeeeee 15
TD950C-E060B MAINFOLD GROUP ... 17
TD950C-E070B AIR CLEANER GROUP .....ooiiiiiiiiieeee e 19
TD950C-E075B MUFFLER GROUP ..o 20
3C093-E080B VALVE ROCKER ARM GROUP ......ooiiiiiiiiiiiiieeeee e 21
3C093C-1-E080 CYLINDER HEAD COVER GROUP ... 22
TD950C-E080B VALVE ROCKER ARM GROUP ......ooiiiiiiiiiiiiieeeee 23
TD950C-E090B CYLINDER HEAD COVER GROUP ... 25
TD950C-E100B CAMSHAFT GROUP ...t 27
TD950C-E110B PISTON & CRANKSHAFT GROUP .......cccoiiieeeeiieeee 28
TD950C-E120B FLYWHEEL GROUP ..o 30
TD950C-E130B NOZZLE HOLDER GROUP .....ccooiiiiieeee e 31
TD950C-E140B FUEL CAMSHAFT GROUP ...t 33
TD950C-E150B SPEED CONTROL LEVER GROUP .....cooooiiiiieeie 35
TD950C-E160B ENGINE STOP LEVER GROUP ... 37
TD950C-E170B GOVERNOR GROUP ...cooiiiiii e 39
TD950C-E180B WATER PUMP GROUP ... e 40
TD950C-E190B WATER HOSE GROUP ....ooiiiiiiiiieec e 42
TD950D-E200B DYNAMO GROUP ...ttt 43
TD950C-E220B RADIATOR GROUP ..o 45

[TRANSMISSION]

LB1914-T060B CLUTCH HOUSING GROUP ...t 46
LB1914-T070B CLUTCH GROUP ...t 48
LB1914-T130B PROPER SHAFT GROUP .....ooiiiiiiiiii e 49
L1901-T140A FRONT DRIVE CASE GROUP .......cooiiiiiiieeeereeee 50
LB1914-T180B TRANSMISSION CASE GROUP ......cooiiiiieeeeeee 52
L1901-T190A MAIN SHAFT GROUP ....oooiiiiiiiii e 54



L1901-T200A SHAFT 2 GROUP .. 56

L1901-T210A SHUTTLE FORK GROUP .....ooiiiiiiee e 58
L1901-T220A AUX SHIFT GEAR GROUP ...t 61
L1901-T230A DIFF SYSTEM GROUP ....coiiiiiiiieeeee e 63
LB1914-T240B PTO SHAFT GROUP ..o 65
LB1914-T250B SHIFT SYSTEM 1 GROUP ..o 67
L1901-T260A DIFF SYSTEM GROUP ....cooiiiiiiieeeeee e 69
L1901-T270A SHIFT SYSTEM 3 GROUP ..o 71
L1901-T280A SHIFT SYSTEM 4 GROUP ..o 72
LB1914-T290B PTO SHAFT GROUP ..o 73
LB1914-T310B REAR AXLE CASE GROUP ...t 75
LB1914-T320B BRAKE GROUP ..o 76
[FRONT AXLE]
L1901-TO10A FRONT AXLE SUPPORT GROUP .....cccoiiiiiiiiiiiieeee 78
LB1914-T030B BEVEL GEAR CASE GROUP .......ccooiiiiieee e 80
[HYDRAULIC]
L1901-T040A FRONT STEERING SYSTEM GROUP ........ccoociieiiiiiie 83
L1901-T090A STEERING SYSTEM GROUP .....ccoiiiiiiiee e 85
LB1914-T090C STEERING SYSTEM GROUP .....ccooiiiiie e 87
L1901-T100A STEERING SYSTEM GROUP .....ccooiiiie e 88
LB1914-T100B STEERING SYSTEM GROUP .....ccooiiiiie e 90
LB1914-T120B HYDRAULIC PUMP GROUP ......cooiiiiiiiiiee e 91
LB1914-T440B HYDRAULIC TUBE GROUP ......cooiiiiiiiee e 93
LB1914-T450B HYDRAULIC CYLINDER GROUP .......ooiiiiiiiiiiiieeeeeeeee 96
LB1914-T460B HYDRAULIC CYLINDER FRONT COVER GROUP ............... 97
L1901-T470A HYDRAULIC LIFT ARM GROUP ... 98
LB1914-T480B HYDRULIC SYSTEM GROUP ..o 100
[ELECTRICAL]
LB1914-T380B BATTERY GROUP ... 103
LB1914-T390B ELECTRICITY SYSTEM 1GROUP ......cooiiiiiee e 104
LB1914-T400B ELECTRICITY SYSTEM 2 GROUP .....ccooiiiiiieee 106
L1901-T410A ELECTRICITY SYSTEM 3 GROUP .....ccooiiiiiiieeee 109
[CHASSIS]



L1901-T020A
LB1914-T080B
L1901-T110A
LB1914-T150B
LB1914-T160B
LB1914-T170B
L1901-T300A
L1901-T330A
L1901-T340B
L1901-T350A
L1901-T360A
L1901-T420A
L1901-T430A
LB1914-T490B
LB1914-T500B
LB1914-T550A

[OPTION]
LB1914-T050B

INDEX1
INDEX2

FRONT AXLE FRAME GROUP ... 110

CLUTCH PEDAL GROUP ..ot 113
HAND SPEED GOVERNOR GROUP .........ccooiiiiiiiiiiieiee 114
BONNET 1 GROUP ..o 116
BONNET 2 GROUP ..o 118
SEAT GROUP ..o 122
DIFF LOCK PEDAL GROUP ... 124
BRAKE PEDAL GROUP ..ot 125
FENDER GROUP ... 127
STEP GROUP ... 130
STEP COVER GROUP ...t 131
FUEL TANK GROUP ....oooiiiiee e 133
FUEL FILTER GROUP ... 135
LABEL GROUP ...cooiiiiie e 136
THREE POINT LINKAGE GROUP ... 139
ROPS GROUP ... 142
FRONT & REAR WHEEL GROUP .......ooooiiiiiii 144
................................................................................................. 146
................................................................................................. 155



ENGINE

3C093-E010B

CYLINDER BLOCK GROUP

A:LB1914

No. Part Number Description A Qéy D E I.C Remark

1 E5753-A0201 CYLINDER BLCOK ASSY !

1 E5753-A0204 CYLINDER BLCOK ASSY ! <--0-->

2 |E5700-02313 CYLINDER LINER 3

2 |E5700-02314 CYLINDER LINER 3 P

3 |06311-75015 PLUG 3 DIA15

4 106311-75040 PLUG ! DIA40

5 [15321-9626-3 PLUG 2 T1.6*30*8

6 |15221-0349-3 CAP, SEALING ! T1.6*60*60

7 |15521-9602-2 PLUG 9 -

7 | E5900-96021 PLUG 9 <> | -

8 |15521-9603-2 PLUG ! ?/TQ*Q’PT

8 | E5900-96031 PLUG ! <>

9 |05012-00609 STRAIGHT_PIN 2 DIA6XL9
10 [05012-00814 STRAIGHT_PIN 2 DIA8XL14
11 | E5205-33961 TUBE PIN 2 DIA10*18
12 |15221-3365-1 PIN, TUBE ! DIA8*18
13 |E5205-73911 COVER ! T10*50*60
13 |E5205-73912 COVER ! <eoee- T10*50*60

----> Old replace New

<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-1-




ENGINE

3C093-E010B

CYLINDER BLOCK GROUP

A:LB1914
No. Part Number Description A Qéy E I.C Remark
14 |15261-7392-1 GASKET ! TO.5
14 |E5700-73922 GASKET ! <eoee- T0.565*49
14 |E5700-73923 GASKET ! P
15 [01023-50618 WITH_WASHER_BOLT 2 M6XP1.0
16 |E5205-73173 DRAIN PIPE JOINT ASSY !
16 | E5500-73342 PIPE, WATER RETURN ! P
16 | E5500-73343 PIPE, WATER RETURN ! <eeen
17 |E5700-35012 OIL PUMP ASSY !
18 |E5700-35152 GASKET, OIL PUMP ! T0.3*65*54
18 |E5700-35153 GASKET, OIL PUMP ! <eoee- T0.3*65*54
18 |E5700-35154 GASKET, OIL PUMP ! <----> | T0.365*54
19 |E5205-91021 BOLT, WASHER 4 %EX1O’M6*1
19 |E5205-91022 BOLT, WASHER 4 <eeen %EX1O’M6*1
20 | E5205-35661 GEAR, OIL PUMP DRIVE !
20 |E5700-35662 GEAR, OIL PUMP DRIVE ! <>
21 |05712-00408 FEATHER_KEY ! W4XL8
22 |02016-50100 NUT _204100200 M10*P1.25
22 | E5753-35681 NUT, FLANGE 2040010201 5 <--0-->

----> Old replace New

<---- New replace Old

<---> Interchangeable
* Please place an order assy(*)

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-2-




ENGINE

3C093-E010B

CYLINDER BLOCK GROUP

A :LB1914
No. Part Number Description A Qéy D E I.C Remark
23 | E5500-39013 SWITCH,OIL !
24 | E5753-33811 PIN, TUBE !

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-3-




ENGINE

3C093D-E190B

WATER HOSE GROUP

A:LB1914

No. Part Number Description A Qéy D E I.C Remark

1 E5700-72913 FLANGE, COOLING WATER !

1 E5700-72914 FLANGE, COOLING WATER ! P

2 | E5700-72921 GASKET, FLANGE ! T1.0*123*64

3 |01023-50616 WITH_WASHER_BOLT 2 M6XP1.0

4 101513-50655 STUD_BOLT ! M6XP1.0

5 |02056-50060 NUT ! M6XP1.0

6 |04512-50060 SPRING_WASHER ! MO06

7 |E5205-73341 TUBE ! DIA12*31

7 |E5700-73342 HOSE, COOLING WATER RETURN ! <--—--> | DIA12*31

7 |E5700-73343 HOSE, COOLING WATER RETURN ! <eoee- DIA12*31

7 |E5700-73344 HOSE, COOLING WATER RETURN ! <eoee- DIA12*31

8 |E5700-73352 HOSE, WATER PUMP !

8 |E5700-73353 WATER PUMP HOSE ! P

9 |E5205-73361 BAND, HOSE 2 & At1s#
10 |E5500-73012 THERMOSTAT ASSEMBLY !

10 |E5500-73013 THERMOSTAT ASSEMBLY ! <--X-->

11 [15321-7327-1 GASKET ! T1*60*82
11 | E5500-73273 GASKET ! P

----> Old replace New

<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-4 -




ENGINE

3C093D-E190B WATER HOSE GROUP

A:LB1914
No Part Number Description Qty I.C Remark
: A B (o] D E :
12 |E5700-64422 SUPPORT, ALTERNATOR !
13 |01123-50820 WITH_WASHER_BOLT ! M8XP1.25
14 |E5700-73262 COVER, THERMOSTAT !
14 |E5700-73263 COVER, THERMOSTAT ! <>

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-5-




ENGINE

TD950C-E010B CYLINDER BLOCK GROUP

(LB1914 : ~ 804000100 )

A :LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 E5753-A0016 ASSY CYLINDER BLOCK ~D04100354
1 E5753-A0201 CYLINDER BLCOK ASSY 5040010001 - <--X-->
2 |E5700-02312 LINER,CYLINDER v 3
3 |06311-75015 PLUG 3 T1.6*18*18
4 | 06311-75040 PLUG !
5 |15321-9626-3 PLUG 5 T1.6*50*50
6 |15221-0349-3 CAP, SEALING ! T1.6*60*60
7 |15521-9602-2 PLUG 9 -
8 |15521-9603-2 PLUG ! ?/T12*12’PT
9 |05012-00609 STRAIGHT_PIN 2
10 |05012-00814 STRAIGHT_PIN 2 DIA10*20
11 | E5205-33961 TUBE PIN 2 DIA10*18
12 |15221-3365-1 PIN, TUBE ! DIA8*18
13 |15221-3370-1 ORING !
14 | E5205-73911 COVER ! T10*50*60
15 |15261-7392-1 GASKET ! TO.5
16 |01023-50618 WITH_WASHER_BOLT 2 M6XP1.0
17 | E5205-73172 HOSE, WATER v !
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-6-




ENGINE

TD950C-E010B

CYLINDER BLOCK GROUP

(LB1914 : ~ 804000100 )

A :LB1914

No. Part Number Description A Qéy D E I.C Remark
17 |E5205-73173 DRAIN PIPE JOINT ASSY ! <>

18 | E5700-35012 OIL PUMP ASSY !

19 |E5700-35152 GASKET, OIL PUMP !

20 |E5205-91021 BOLT, WASHER 4 HEXTOMG™
21 | E5205-35661 GEAR, OIL PUMP DRIVE !

22 |05712-00408 FEATHER_KEY ! 5*5*12

23 |02016-50100 NUT ! M10*P1.25
24 | E5500-39013 SWITCH,OIL !

----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable <-0O-> Interchangeable with another part(s)

* Please place an order assy(*)

-7-




ENGINE

TD950D-E020B

OIL PAN GROUP

Old Revision

A:LB1914
No Part Number Description Qty I.C Remark
; A B (o] D E :
1 E5700-A0071 OIL PAN ASSY !
1 E5700-A0072 OIL PAN ASSY ! P
2 |E5700-01623 GASKET, OIL PAN !
3 | E5700-91094 BOLT 18
4 |E5700-32112 OIL FILTER, 1 !
5 |01654-50820 BOLT !
6 |04811-00140 O_RING !
1 HEX19,M12*
7 |15221-3375-2 PLUG, OIL DRAIN 12528
8 |04717-01200 SEAL_WASHER !
9 |E5205-36413 GUAGE,OIL v !
~ D04000354
9 |E5753-36411 OIL GAUGE ! < X-->
E04000001 ~
10 |E5700-36422 GUIDE,OIL GUAGE !
~ D04000354
10 |E5753-36421 GUIDE PIPE, OIL GAUGE ! <--X-->
E04000001 ~
11 |E7310-36431 PACKING !
12 |E5752-35691 GUIDE,OILGAUGE v !
12 | E5752-35692 GUIDE, OIL GAUGE ! <>

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-8-




ENGINE

3C093-E030B

CYLINDER HEAD GROUP

(LB1914 : 904000001 ~ )

Old Revision

A:LB1914
No Part Number Description Qty I.C Remark
: A (o] D E :
1 E5753-03044 CYLINDER HEAD ASSY !
~ 204000506
1
1 E5753-03045 A'SSY CYLINDER HEAD <--0-->
304000001 ~
1 E5753-03046 CYLINDER HEAD ASSY ! <een
~ D04000354
1
1 E5753-03047 CYLINDER HEAD assy v <--X-->
E04000001 ~
1 E5753-A0301 CYLINDER HEAD TOTAL ASSY ! <>
5
2 | E5205-03371 CAP T1.6*32*32
1
3 | 15321-9626-3 PLUG T1.6*50*50
2
4 115521-9602-2 PLUG -
2
4 | E5900-96021 PLUG <> N
5 |E5205-13542 GUIDE, INTAKE VALVE 3 DIA12*10
3
6 |E5205-13562 GUIDE, VALVE DIA16*45
7 |E5205-03144 USE E5700-03144 3
~ 204000506
3
7 |E5700-03144 HOT FLUG <--0-->
304000001 ~
8 |E5205-03452 BOLT, CYLINDER HEAD 14
9 |E5753-03311 GASKET,CYLINDER HEAD v !
1
9 |E5753-03312 HEAD GASKET v <eoee- T1.25
~ 304000100
1
9 |E5753-03313 CYLINDER HEAD GASKET  dnr v PP <--X-->
1
9 |E5753-03314 GASKET, CYLINDER HEAD v <> [T1.25

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-9-




ENGINE

3C093-E030B CYLINDER HEAD GROUP

(LB1914 : 904000001 ~ )

Old Revision

A :LB1914

No. Part Number Description A B Qéy D E I.C Remark
10 |15221-0175-1 HOLDER, ENGINE ! T4*40*64
10 | E6305-01751 ENGINE HOOK ! P—

11 |01123-50816 BOLT ! M8XP1.25
12 |01513-50816 STUD v _104100150

12 |01513-50822 STUD_BOLT 104001151 " <--O--> | M8XP1.25
13 | 02156-50080 NUT ! M8XP1.25
14 | 04512-50080 SPRING_WASHER ! M08

15 | E5205-32832 TEMPERATURE SENSOR ASSAY !

16 | E5753-A0301 CYLINDER HEAD TOTAL ASSY !

----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-10 -




ENGINE

TD950C-E030B CYLINDER HEAD COVER GROUP

(LB1914 :

~ 804000100 )

A :LB1914
No. Part Number Description A Qéy D E I.C Remark
1 E5700-03043 CYLINDER HEAD ASSY !
2 | E5205-03371 CAP 5 T1.6*32*32
3 |15321-9626-3 PLUG ! T1.6*50*50
4 | 15521-9602-2 PLUG 2 -
5 |E5205-13542 GUIDE, INTAKE VALVE 3 DIA12*10
6 |E5205-13562 GUIDE, VALVE 3 DIA16*45
7 |E5205-03144 USE E5700-03144 3
8 | E5205-03452 BOLT, CYLINDER HEAD 12
9 |E5700-03314 GASKET, CYLINDER HEAD !
10 |15221-0175-1 HOLDER, ENGINE 2 T4*40*64
11 |01123-50816 BOLT ! M8XP1.25
12 |01513-50816 STUD v !
13 | 02156-50080 NUT ! M8XP1.25
14 | 04512-50080 SPRING_WASHER ! M08
15 | E5205-32832 TEMPERATURE SENSOR ASSAY !
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-11 -




ENGINE

TD950C-E040B

GEAR CASE GROUP

:LB1914

No. Part Number Description A B Qéy D E I.C Remark

1 | E5700-A0016 GEARCASE ASSY !

1 | E5700-A0017 GEARCASE ASSY obs v ! P

1 |E5700-A0018 GEARCASE ASSY  obs v ! P

2 |E5700-04113 CASE,GEAR !

2 |E5700-04114 GEAR CASE ! P

2 |E5700-04115 CASE, GEAR ! P

2 |E5700-04116 CASE, GEAR ! P

3 | 15521-9603-2 PLUG 2 '13/'?12*12PT

3 | E5900-96031 PLUG 2 PR

4 |15221-5628-2 PIN, STARTER SPRING ! DIA10%27

5 |E5205-36071 RELIFE VALVE ASSY !

5 |E5700-36071 RELIFE VALVE ASSY ! PR

6 |E5205-36911 BODY, RELIEF VALVE ! HEX22*56

6 |E5700-36911 BODY, RELIEF VALVE ! PR

7 |15241-3695-2 SPRING ! DIA1.2

8 |07715-03213 BALL ! ;2;32"(10-31

9 |E5700-36932 SEAT, VALVE ! DIA16*21
10 |04810-00150 O_RING !

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-12 -




ENGINE

TD950C-E040B

GEAR CASE GROUP

A :LB1914

No. Part Number Description A B Qéy E I.C Remark
11 | 04811-05140 O RING 2

12 |15221-8821-1 STUD ! *D:JZAB’MG*1'O
13 | E5205-32312 SUPPORT, OIL FILTER _304100354

13 | E5700-32312 SUPPORT, OIL FILTER Dr?:fn%nusj\[ <-X-->

13 | E5700-32313 SUPPORT, OIL FILTER 5040010001 ” <-X-->

14 |15521-9603-2 PLUG 2 ?/T12*12’PT
14 | E5900-96031 PLUG 2 <>

15 | 04512-50060 SPRING_WASHER 4 MO06

16 | 02056-50060 NUT ! M6XP1.0

17 |01023-50630 WITH_WASHER_BOLT !

18 | E5205-32291 TUBE, CONNECTING ! HEX24*39
19 |15221-8821-1 STUD 4 *D:JZAB’MG*1'O
20 |15221-8813-1 GASKET ! T0.5*60*60
20 |E5500-88132 GASKET ! <emeee t0.5

21 |E5205-58812 HOUR METER ASSY !

22 | E5205-91491 STUD ! M6*1.0

23 |02056-50060 NUT 4 M6XP1.0

24 | 09550-00008 SEAL, OIL L

----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-13-




ENGINE

TD950C-E040B

GEAR CASE GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
25 |04811-06130 O_RING 3
26 |E5700-04133 USE E5700-04134 Gear Case Gasket !
26 |E5700-04134 GASKET, GEAR CASE ! <>
26 |E5700-04135 GASKET, GEAR CASE ! <een 10-0'5*280*27
27 |E5205-73142 CLAMP HOSE ! T1.2
28 |01023-50660 WITH_WASHER_BOLT ! MEX10*71
29 |01023-50665 WITH_WASHER_BOLT 2 MEX10*76
30 |01023-50670 WITH_WASHER_BOLT ! M6XP1.0
31 |01023-50675 WITH_WASHER_BOLT ! MEX10*86
32 | E5205-32091 FILTER !

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-14 -




ENGINE

TD950C-E050B

MAIN BEARING CASE GROUP

A :LB1914
No. Part Number Description A Qéy D E I.C Remark
1 | E5700-A0050 MAIN BEARING CASE ASSY !
1 | E5700-A0051 MAIN BEARING CASE ASSY ! e
1 | E5700-A0052 ASSY CASE, MAIN BRG. obs v ! s
2 | E5205-04541 BOLT 1, BEARING CASE 6 EEX13M7*1-
3 |E5205-04573 WASHER 6 T0.8
4 |E5700-04365 GASKET, BEARING CASE !
5 |E5700-04812 COVER, BEARING CASE !
6 |E5700-04822 GASKET, COVER !
7 |01654-50622 BOLT,FLANGE 2
7 |E5752-90511 BOLT, FLANGE 2 —
8 |01654-50628 BOLT,FLANGE v 8
8 |E5752-90521 BOLT, FLANGE 8 —
9 |E5700-04464 SEAL, OIL !
10 | E5700-A0030 MAIN BEARING CASE ASSY, 1 !
10 | E5700-A0031 ASS'Y CASE,MAIN BEARING 1 obs v ! <>
11 | E5700-A0040 MAIN BEARING CASE ASSY, 2 !
11 | E5700-A0041 ASS'Y CASE,MAIN BEARING 2 obs v ! <>
12 |E5205-04561 BOLT 2, BEARING CASE 2 55EX13M8*1-

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-15-




ENGINE

TD950C-E050B

MAIN BEARING CASE GROUP

A:LB1914

No. Part Number

Qty

Description

I.C Remark

13 | 15521-9401-1

NS

WASHER,PLAIN

T1.2*17*17

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-16 -




ENGINE

TD950C-E060B

MAINFOLD GROUP

A:LB1914
No. Part Number Description A B Qéy E I.C Remark
1 E5700-11763 INLET MANIFOLD !
1 E5700-11764 INTAKE MANIFOLD ! P
2 |15261-1182-1 GASKET 1 ! T1
2 |E5700-11821 GASKET, 1 ! <een
2 |E5760-11821 GASKET, INTAKE MANIFOLD ! <> t1.0
3 |15261-1183-1 GASKET 2 2 T1
3 |E5700-11831 GASKET 2 v 2 P
4 101023-50620 BOLT, WITH WASHER 4 M6XP1.0
5 |01023-50660 WITH_WASHER_BOLT ! MEX10*71
6 |01023-50680 WITH_WASHER_BOLT !
7 |E5205-12311 EXHAUST MANIFOLD !
7 |E5205-12312 MANIFOLD EXHAUST obs v 2040010201_ <>
8 |15261-12361 GASKET, EXHAUST MANIFOLD _904::00999
8 |E5700-12361 GASKET, EXHAUST MANIFOLD 00400:3001_ <--0--> | T1.6*67*41
8 |E5700-12362 GASKET, EXHAUST MANIFOLD ! <eoee- T0.25*2layer
9 |01513-50620 STUD_BOLT 6
10 |02056-50060 NUT 6 M6XP1.0
11 |04512-50060 SPRING_WASHER 6 MO06

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-17 -




ENGINE

TD950C-E060B

MAINFOLD GROUP

A:LB1914

No.

Part Number

Qty

Description

I.C

Remark

12

01513-50830

STUD_BOLT

>

obs v

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-18 -




ENGINE

TD950C-E070B

AIR CLEANER GROUP

A:LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 E5700-11022 ASSY BODY, AIRCLEANER obs v !
2 | 15272-9261-1 BOLT, WING obs v !
3 | 15272-9443-1 WASHER obs v !
4 115272-1141-1 BAFFLE COVER !
5 |15272-11171 GASKET obsv !
6 |15272-1116-1 COVER !
7 |E5405-11222 ELEMENT, AIR CLEANER !
8 |15371-1125-0 BAND AIR CLEANER obs v !
9 |01123-50820 WITH_WASHER_BOLT 2 M8XP1.25
10 |04013-50080 WASHER,PLAIN 2
11 | E5200-13961 BRACKET,AIR CLEANER (1A) !
12 |01123-50820 WITH_WASHER_BOLT 2 M8XP1.25
13 |04013-50080 WASHER,PLAIN 2
14 |E5205-11624 HOSE, INTAKE !
15 [15221-1172-2 BAND ASSY 2 T1.0A EH57#

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-19-




ENGINE

TD950C-E075B

MUFFLER GROUP

A:LB1914
No. Part Number Description A B Qéy E I.C Remark
1 76711-5441-0 TUBE, EXHAUST obs v ! 0OD35,T1.2
2 |E5500-12434 BAND, HOSE !
3 |01123-50825 WITH_WASHER_BOLT ! M8XP1.25
4 | T2280-A0073 MUFFLER ASSY !
5 [15371-1237-0 GASKET, MUFFLER  dnrv !
6 |76711-5452-0 COVER, MUFFLER v !
7 |01202-50612 BOLT 2
8 | E5500-54552 COVER,MUFFLER LH v !
9 | E5500-54562 COVER,MUFFLER RH v !
10 |01050-50628 BOLT 2
11 |04512-50060 SPRING_WASHER 2 MO06
12 |02014-50060 NUT v 2 M6*P1.0

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-20-




ENGINE

3C093-E080B

VALVE ROCKER ARM GROUP

(LB1914 : 904000001 ~ )

A:LB1914
No. Part Number Description A Qéy E I.C Remark
1 E5753-13111 VALVE, INTAKE 3
2 |E5753-13121 EXHAUST VALVE 3
3 | E5205-13241 SPRING, VALVE 6 DIA29
4 | E5700-13332 RETAINER, VALVE SPRING 6
5 |E5700-13363 COLLET, VALVE SPRING 12 DIA13*14
6 |E5205-13151 SEAL, VALVE STEM 6
7 | E5753-14001 ROCKER ARM TOTAL ASSY !
8 |E5753-14051 ROCKER ARM SHAFT ASSY !
9 |E5753-14351 SUPPORT, ROCKER ARM 3
10 |E5753-14431 WASHER, PLAIN 2
11 |E5753-14311 SPRING, ROCKER ARM 2
12 |04612-00130 SNAP RING 2
13 |E5753-14111 ARM, ROCKER 6
14 |E5700-14232 SCREW, ADJUSTING 6 DIA8*30
15 | E5205-14241 NUT, ADJUSTING 6 HEX10*9
16 |E5752-91501 BOLT, ROCKER ARM SUPPORT 3
16 |E5752-91502 BOLT, ROCKER ARM SUPPORT 3 P

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-21 -




ENGINE

3C093C-1-E080 CYLINDER HEAD COVER GROUP

(LB1914 : 904000001 ~ )

A

3
S
=
&)
TSeg =
o O—10
A :LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 E5753-14503 CYLINDER HEAD COVER ASSY ~D04100354
1 E5752-14502 ASSY COVER, CYL HEAD dnrv 5040010001 - <--X-->
1 E5752-14504 CYLINDER HEAD COVER ASSY ! <>
2 |E5752-14512 COVER, CYLINDER HEAD !
3 | E5500-33142 PLUG,OIL FILLER ! -
4 | 04811-50300 O_RING ! DIA29.4
5 |E5752-14521 GASKET, CYLINDER HEAD COVER !
5 |E5752-14522 GASKET, CYL HEAD COVER dnrv ! <>
6 |E5752-05512 AIR BREATHER PIPE !
7 |E5752-66641 GASKET, AIR BREATHER TUBE !
8 |01023-50616 WITH_WASHER_BOLT 2 M6XP1.0
9 |C7910-18213 PLANGE,OIL INLET !
10 |04811-50300 O_RING ! DIA29.4
11 | E6510-33661 BOLT, CYLINDER HEAD COVER 5
11 | E6850-33661 BOLT, CYLINDER HEAD COVER 5 <eeeee-
11 | E6510-33661 BOLT, CYLINDER HEAD COVER 5 <>
12 | E5500-33671 STUD, CYLINDER HEAD COVER 2
13 | E5500-35681 NUT, FLANGE 2 HEXTOMG™
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-22 -




ENGINE

TD950C-E080B VALVE ROCKER ARM GROUP

P =
e
&

DS

U

(LB1914 : ~ 804000100 )

A :LB1914
No. Part Number Description A Qéy D E I.C Remark
1 E5205-13111 VALVE, INTAKE 3
1 E5700-13112 VALVE, INTAKE 3 P—
2 |E5205-13121 EXHAUST VALVE 3
2 |E5700-13122 VALVE EXHAUST v 3 P—
3 | E5205-13241 SPRING, VALVE 6 DIA29
4 | E5205-13331 RETAINER, VALVE SPRING 6 DIA28*17
4 | E5700-13332 RETAINER, VALVE SPRING 6 P—
5 |E5205-13361 COLLET, VALVE SPRING 12 DIA13*14
5 |E5700-13362 RETAINER,VALVE v 12 P—
5 |E5700-13363 COLLET, VALVE SPRING 12 <-----> | DIA13*14
6 |E5205-13151 SEAL, VALVE STEM 6
7 | E5205-14001 ASSY,SHAFT ROCKER ARM !
8 | E5205-14051 ASSY,SHAFT ROCKER ARM v !
9 |E5205-14351 SUPPORT,ROCKER ARM  obs v 3
10 | E5205-14431 WASHER,PLAIN obs v 6 T1.0
11 | E5205-14311 SPRING,ROCKER ARM 2 DIA1.2
12 |04612-00110 RING,SNAP v 2
13 | E5205-14031 ASSY,ARM ROCKER obs v 6
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-23-




ENGINE

TD950C-E080B VALVE ROCKER ARM GROUP

(LB1914 : ~ 804000100 )

o=
NGO
N
N
1
2
A :LB1914
. Qty

No. Part Number Description A B C D E I.C Remark

6
14 |E5700-14232 SCREW, ADJUSTING DIA8*30
15 |E5700-14242 NUT, ADJUSTING 6

3
16 |E5205-91501 STUD M7*1.0

3 *
17 | E5205-92011 NUT EEX1 2M7A.

3
18 |E5205-94011 WASHER, PLAIN T1.6*18*18

----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-24 -




ENGINE

TD950C-E090B

CYLINDER HEAD COVER GROUP

(LB1914 : ~ 804000100 )

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 E5205-14502 ASSY,HEAD COVER !
2 |E5205-14512 COVER, CYLINDER HEAD obs v !
3 | E5205-66631 (H38\L/IIEER DECOMPRESS ADJUSTING 3 T4*46*32
4 115261-6664-2 USE E5700-66641 v 3 T0.5
5 |01023-50614 WITH_WASHER_BOLT 6 M6P1.0
6 |15221-3314-2 PLUG, OIL FILLER ! PS1
7 |04811-50300 O_RING ! DIA29.4
8 |E5205-66042 DECOMPRESS SHAFT ASSY !
9 |E5205-66351 BOLT, DECOMPRESS 3 M5*0.8
10 |02056-50050 NUT obsv 3
11 |04811-00080 ORING !
12 [15221-6641-1 BOLT ! T)EX‘IO'MG*‘I
13 |04512-50060 SPRING_WASHER ! MO06
14 |E5205-66191 HOLDER,DECOMP WIRE ! T2.3*110*70
15 |01023-50614 WITH_WASHER_BOLT 2 M6P1.0
16 |15221-6628-3 SPRING, DECOMPRESSION ! DIA1.4
17 |E5205-05141 PLATE 1, ELEMENT ! T0.8*59*32
18 |E5205-05371 PLATE, OIL SHIELD ! T0.5*80*34

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-25-




ENGINE

TD950C-E090B CYLINDER HEAD COVER GROUP

(LB1914 : ~ 804000100 )

A :LB1914

No. Part Number Description A B Qéy D E I.C Remark
19 |03027-50510 OB-BOLT SCREW 2

20 |E5205-05552 CONNECTOR ! (2)21 3.8760°T
21 | E5205-05511 TUBE, AIR BREATHER ! 5|A1 677249
22 | E5205-14522 GASKET, CYL HEAD COVER  dnrv !

23 [15301-3311-0 FLANGE, OIL FILTER !

24 | 04811-50300 O_RING ! DIA29.4

25 | E5205-92341 NUT, CAP obs v 3 %EX1 M7
26 |E5205-33681 GASKET obs v 3 T1.5*14*14
----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-26-




ENGINE

TD950C-E100B

CAMSHAFT GROUP

Old Revision

A:LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 E5700-15552 TAPPET 6 DIA133*35
2 |E5205-15111 ROD, PUSH 6 DIA12%132
2 |E5205-15112 ROD, PUSH \ 6 <--—--> | DIA12*132
3 |E5700-A0210 CAMSHAFT ASSY !
4 | E5205-16511 GEAR, CAMSHAFT !
5 |05712-00515 FEATHER_KEY !
6 |E5205-16272 STOP, CAM SHAFT ! T4
7 |04612-00180 SNAP_RING ! DIA18
8 |01023-50614 WITH_WASHER_BOLT 2 M6P1.0
9 |E5205-24012 IDLE GEAR ASSY !
10 |E5205-24281 BUSH, IDLE GEAR 2
11 | E5205-24361 COLLAR, 1 ! T2.5
12 |E5205-24371 COLLAR, 2 ! T2.5
13 | E5205-24321 RING, SNAP ! T2
14 | E5700-24252 SHAFT, IDLE GEAR !
14 |E5700-24253 SHAFT, IDLE GEAR ! <eeen
15 |01654-50618 BOLT, FLANGE WITH PIN 3

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-27 -




ENGINE

TD950C-E110B PISTON & CRANKSHAFT GROUP

A :LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 E5700-21015 ASSY,PISTON&PIN 3
2 |E5700-21118 PISTON 3
3 |E5205-21311 PIN, PISTON 3
4 | E5700-21055 PISTON RING ASSY 3
5 |E5700-21005 RING 1, PISTON v 3
6 |E5700-21105 RING 2, PISTON 3
7 |E5700-21153 ASSY,RING OIL 3
8 |E5205-21331 RING, SNAP 6 DIA1.6
9 |E5700-22016 ASSY,CONNECTING ROD dnr v 3
9 |E5700-22018 CONNECTOR ROD ASSY 3 <>
10 |E5205-21354 BUSH, PISTON PIN 3
11 | E5205-22141 BOLT, CONNECTING ROD 2 HEXTSMT0
12 | E5205-22313 METAL, CRANK PIN 6
13 |08121-06001 BALL_BEARING ! #60012Z
14 | E5700-A0101 CRANK SHAFT ASS'Y v !
14 | E5700-A0102 CRANKSHAFT ASSY ! P—
14 | E5700-A0103 CRANKSHAFT ASSY ! P—
15 | E5205-24112 GEAR, CRANKSHAFT !
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-0O-> Interchangeable with another part(s)

* Please place an order assy(*)

-28-




ENGINE

TD950C-E110B

PISTON & CRANKSHAFT GROUP

A:LB1914
No Part Number Description Qty I.C Remark
: A (o] D E :
16 |05712-00515 FEATHER_KEY !
17 |E5205-23311 SLINGER, OIL ! T1.0*37*37
18 |E5205-23251 SPACER dnr v ! DIA32%18
18 |E5700-23252 SPACER ! <>
19 |04811-10220 ORING !
20 |E5205-23473 METAL 1, CRANKSHAFT !
21 | E5205-23483 METAL 2, CRANKSHAFT 6
22 | E5205-23531 SIDE METAL, 1 2
23 | E5205-23541 SIDE METAL, 2 2

----> Old replace New

<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-29-




ENGINE

TD950C-E120B

FLYWHEEL GROUP

:LB1914
. Qty
No. Part Number Description A B C D E I.C Remark
1 E5700-25013 ASSY,FLYWHEEL v !
1

1 |E5700-25014 FLYWHEEL ASSY ST <0

E16300156
1 E5700-25015 FLYWHEEL ASSY ! P
2 |E5205-63821 RING GEAR !
3 |E5700-25163 BOLT, FLYWHEEL S
4 | E5700-04612 REAR PLATE, ENGINE !
4 | E5700-04613 REAR PLATE, ENGINE ! <> [ T10
5 |01674-51028 BOLT 10
5 |E5752-91141 BOLT, FLANGE WITH PIN 10 <eoee- M10*1.25
6 |05012-00814 STRAIGHT_PIN 2 DIA10*20
7 |E5700-51161 GASKET ! T0.5
8 |E5205-63012 START MOTOR ASSY !

~ 216300519

1

8 |E5753-63011 STARTER ASSEMBLY v ST < Xeo>
8 |E5753-63012 START MOTOR ASSY ! <>

304000201 ~

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-30 -




ENGINE

TD950C-E130B

NOZZLE HOLDER GROUP

A :LB1914
. Qty
No. Part Number Description A C E I.C Remark
1 E6300-53003 NOZZLE HOLDER ASSY 3
1 E5752-53002 ASS'Y NOZZLE HOLDER 3 P
1 E5752-53003 INJECTOR v 3 P—
3
2 |E6300-53621 GASKET P
3
2 |17011-5362-1 GASKET Y <X--> | T2
1 D O*
3 |E5700-53713 TUBE 1, INJECTION obs v op3Ib2727
~ 204000506 0
1 D O*
3 |E5700-53714 TUBE 1, INJECTION <-0-> | OD3"ID2°27
304000001 ~ 0
1
4 | E5700-53723 TUBE 2, INJECTION DY
1
4 | E5700-53724 HOSE 2, INJECTION Y <-0-->
1
5 |E5700-53733 TUBE 3, INJECTION DY
1
5 |E5700-53734 HOSE 3, INJECTION Y <-0-->
6 |15121-5385-2 CLAMP 1, TUBE 2 -
7 |T4815-67371 HOLDER, TUBE 2 -
8 |03024-50520 SCREW_WITH_WASHER 2 DIA10*28
9 |E5205-65511 GLOW PLUG 3
9 |E5205-65512 GLOW PLUG 3 <>
10 | E5205-65561 CORD, GLOW PLUG 2
11 | E5753-42504 OVERFLOW HOSE ASSY !
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-0O-> Interchangeable with another part(s)

* Please place an order assy(*)

-31-




ENGINE

TD950C-E130B

NOZZLE HOLDER GROUP

A:LB1914

No Part Number Description Qty I.C Remark

; A (o] D E :
11 | E5753-42505 HOSE, OVER FLOW v ! <--0-->
11 | E5753-42506 OVERFLOW HOSE ASSY ! P
12 [14971-4275-1 CLMAP, HOSE 2 DIA1.0*ID7.8
13 |09661-40160 HOSE, FUEL ! D8*4-L160
13 |09661-40200 HOSE, FUEL ! P

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-32-




ENGINE

TD950C-E140B

FUEL CAMSHAFT GROUP

\
\

o Co-\

N
N

L
P
6
A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 E5205-51011 ?’\t‘)jElEl:STE E570(i)08-§1015, ASSY,PUMP 1
1 E5700-51012 INJECTION PUMP ASSY ! P
2 |E5500-52112 SHIM, INJECTION PUMP-0.15T  dnrv %2 13-0'15*80*10
3 | E5500-52122 SHIM, INJECTION PUMP  dnrv 2 T0.3
4 115321-5215-1 SHIM,INJECTION PUMP 09 v ! T0.9
4 115321-5216-1 SHIM, INJECTION PUMP 10 obs v ! P— T1.0
5 | E5800-52111 SHIM 3, INJECTION PUMP 2
6 |01123-50822 WITH_WASHER_BOLT 2 M8XP1.25
7 |01513-50822 STUD_BOLT 2 M8XP1.25
8 |02156-50080 NUT 2 M8XP1.25
9 | 04512-50080 SPRING_WASHER 2 M08
10 [14111-4241-4 JOINT, FUEL HOSE obs v 1
10 |E5500-42412 JOINT, FUEL HOSE _204100506 <eeen
10 |E6500-42412 JOINT, FUEL PIPE 3040010001 5 < X-->
11 |84612-6050-0 FUEL AIR BREATHER ASSY !
12 |E5205-16171 CAMSHAFT,FUEL !
13 |08153-06004 BALL_BEARING ! #6004
14 | E5700-A0020 GOVERNOR SLEEVE ASS'Y v !

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-33-




ENGINE

TD950C-E140B

FUEL CAMSHAFT GROUP

{ ({’/f\, <
P
6
A:LB1914

No. Part Number Description A B Qéy D E I.C Remark
15 |05712-00520 FEATHER_KEY ! W5XL20
16 |04612-00180 SNAP_RING ! DIA18

17 |08103-06004 BALL_BEARING ! #6004

18 |04612-00190 SNAP_RING ! DIA19

19 |E5205-16321 FUEL CAMSHAFT STOPPER ! T2.3*46*40
20 |01023-50612 WITH_WASHER_BOLT 2 M6XP1.0
21 |15381-5203-0 FUEL PUMP ASSEMBLY dnrv !

22 | 15241-5214-1 GASKET, FUEL PUMP ! T0.5

23 |14301-4275-3 CLIP 2 AEH# 16
23 | 14911-4275-1 CLIP, TUBE 2 <eoee- TO.8*#12
24 | 15471-4211-1 TUBE, FUEL !

25 |01513-50616 STUD_BOLT 2 DIA6*28
25 |01513-50618 STUD_BOLT 2 <eoee- M6*1.0

26 |02056-50060 NUT 2 M6XP1.0
27 |04512-50060 SPRING_WASHER 2 MO06

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-34 -




ENGINE

TD950C-E150B

SPEED CONTROL LEVER GROUP

¥

:LB1914
No Part Number Description Qty I.C Remark
; A C D E :
1 14301-5442-1 CAP 1 DIA22*28,T0
~ 204000506 5
1
1 E5753-54421 CAP <--X-->
316300001 ~
2
2 |E5205-33671 GASKET T1.5
3 | E5205-54372 NUT,LOCK ! HEX17,M12
~ 204000506 1.25
1
3 | E5753-54371 NUT <--X-->
316300001 ~
4 | 14301-5443-1 SCREW, ADJUSTING ! ’I%lﬁ;"lso 10,Mm8
5 |E5205-54222 CAP NUT !
~ 204000506
5 |E5753-54221 NUT,CAP ! <--X-->
316300001 ~
1
6 |15221-5423-1 SPRING DIA1.0
~ 204000506
1
6 |E5700-54232 SPRING, FUEL ADJUSTING <-0-->
316300001 ~
7 |E5205-54133 BODY, FUEL ADJUSTING DEVICE !
8 |E5205-54173 PIN, FUEL ADJUSTING DEVICE _316:00205
1
8 |E5700-54174 PIN, FUEL LIMIT <-0-->
316300206 ~
9 |E5205-57152 LEVER,SPEED CONTROL !
1
10 |05712-00410 FEATHER_KEY W4XL10
11 | 04811-00070 O RING !
1
12 | 04013-50060 PLAIN_WASHER M6
13 | 02012-50060 NUT 2

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-35-




ENGINE

TD950C-E150B

SPEED CONTROL LEVER GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
14 | E5205-94011 WASHER, PLAIN ! T1.6*18*18
15 |E5205-57112 PLATE, SPEED CONTROL !
16 |15261-5721-1 GASKET ! T1.0
16 |E5700-57211 GASKET ! <> | T1.0
17 |01023-50620 BOLT, WITH WASHER 3 M6XP1.0
18 [01518-00620 STUD {DNU} USE 15221-88211 !
19 |02056-50060 NUT ! M6XP1.0
20 |04512-50060 SPRING_WASHER ! MO06
21 |15108-5728-4 SCREW, STOPPER 2 %EX1O’M6*1
22 | 02056-50060 NUT 2 M6XP1.0
23 |07811-11210 WIRE ! DIA1.2*110
23 |07811-10820 WIRE ! P
24 | 07918-00001 LEAD, SEALING !

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-36 -




ENGINE

TD950C-E160B ENGINE STOP LEVER GROUP

50

12
A :LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 E5205-54252 BOLT, ADJUSTING ! DIA18*30
2 | E5205-54261 SPRING ! PI10.35
3 |15021-3366-1 GASKET 2 T1.5
4 | E5205-92021 NUT, FIXING ! %E)“ Fme
5 | E5205-92331 CAP NUT ! HEX13*18
6 |E5205-54271 CAP _204100506 T0.5*60*60
6 |15521-5427-1 CAP 3040010001 " <--0--> I%IA1 635,10
7 |E5700-51652 COVER INJECTION PUMP !
7 |E5700-51653 COVER INJECTION PUMP _104100150 S
7 |E5700-51654 INJECTION PUMP COVER 1040010151 " <--X-->
8 |E5205-57722 OB LEVER,SHAFT !
8 |E5700-57722 SHAFT, LEVER ! P—
8 |E5700-57723 LEVER SHAFT ! ——>
9 |15471-5798-1 SEAL, OIL !
10 |15471-5792-1 SPRING dnrv ! DIA1.2
10 | E6200-57922 SPRING ! P—
11 | E5205-57732 LEVER, ENGINE STOP !
12 | 05411-00420 SPRING_PIN ! DIA4.4XL20
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-37-




ENGINE

TD950C-E160B

ENGINE STOP LEVER GROUP

12
A:LB1914
No Part Number Description Qty I.C Remark
: A (o] D E :

13 | E5205-57482 HOLDER, WIRE ! T2.8*55*20
14 |01023-50618 WITH_WASHER_BOLT 3 M6XP1.0
15 [01023-50620 BOLT, WITH WASHER ! M6XP1.0
16 |15231-0513-1 GASKET ! T1.0*68*58
16 |E5700-05131 GASKET ! <eoee- T1.0*68*58

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-38 -




ENGINE

TD950C-E170B

GOVERNOR GROUP

:LB1914
No Part Number Description Qty I.C Remark
: A (o] D E :

1 E5205-56022 ASSY LEVER,GOVERNOR !
2 | E5205-56052 FORK LEVER ASSY !
2 | E5700-56052 FORK LEVER ASSY ! <eoee-
2 | E5700-56053 FORK LEVER ASSY ! <eoee-
3 |01023-50628 WITH_WASHER_BOLT 2 HEX10*38
4 115221-5648-2 SPRING, STARTER ! DIA1.5
4 | E5753-56482 START SPRING ! <eoee-
5 |E5205-56413 SPRING, GOVERNOR ! DIA12

~ 204000506
5 |E5700-56413 SPRING, GOVERNOR-1 ! <--0-->

304000001 ~
5 |E5700-56414 SPRING 1, GOVERNOR ! <-----> | DIA1.2
6 |E5700-56421 SPRING 2, GOVERNOR !

1

6 |15521-5642-1 SPRING 2, GOVERNOR <eoee- DIAO.6

----> Old replace New

<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-390 -




ENGINE

TD950C-E180B

WATER PUMP GROUP

A:LB1914
No Part Number Description Qty I.C Remark
: A (o] D E :
1 E5205-73031 WATER PUMP ASSY !
2 | E5205-73041 BODY, WATER PUMP !
1
3 |E5205-73523 FLANGE DIA54*20
1 WPB12091
4 | E5205-73551 BEARING (KOYO)
5 | E5205-73051 MECHANICAL SEAL ASSY !
6 |E5205-73511 IMPELLER !
1
7 |E5205-73341 TUBE DIA12*31
1
7 |E5700-73342 HOSE, COOLING WATER RETURN <> | DIA12*31
8 |15531-7343-0 GASKET, WATER PUMP !
9 |01518-50620 BOLT 4
4
10 |02056-50060 NUT M6XP1.0
4
11 |04512-50060 SPRING_WASHER MO06
1
12 |E5205-74251 FAN PULLEY T1.6
12 | E5205-74252 FAN PULLEY ! <>
4
13 |01053-50616 BOLT M6*P1.0
14 | E5205-72951 HOSE, COOLING WATER  dnrv !
15 |31355-3819-1 HOSE BAND v 3 A EH40#
404000001 ~
15 |E5752-18171 CLAMP, STAINLESS HOSE 3 <eoee-
304000001 ~

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-40 -




ENGINE

TD950C-E180B

WATER PUMP GROUP

A :LB1914
. Qty
No. Part Number Description A C D E I.C Remark
1
16 |E5205-72872 HOSE, WATER v oa000150
1
16 |E5205-72873 HOSE, WATER v T0a000191 <--X-->
1
17 | E5205-72943 HOSE 2, COOLING WATER
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

41 -




ENGINE

TD950C-E190B

WATER HOSE GROUP

(LB1914 : ~ 804000900 )

A:LB1914

No. Part Number Description A B Qéy E I.C Remark

1 E5700-72913 FLANGE, COOLING WATER !

2 | E5700-72921 GASKET, FLANGE ! T1.0*123*64

3 |01023-50616 WITH_WASHER_BOLT 2 M6XP1.0

4 |101513-50655 STUD_BOLT !

5 |02056-50060 NUT ! M6XP1.0

6 |04512-50060 SPRING_WASHER ! MO06

7 | E5205-73341 TUBE ! DIA12*31

8 |E5700-73352 HOSE, WATER PUMP !

9 |E5205-73361 BAND, HOSE 2 & At1s#

10 |E5500-73012 THERMOSTAT ASSEMBLY !

11 |E5700-73262 COVER, THERMOSTAT !

12 [15321-7327-1 GASKET ! T1*60*82
13 |01123-50835 WITH_WASHER_BOLT 2 M8XP1.25
14 | E5205-64421 SUPPORT, GENERATOR ! T4.5*80*165
15 |01123-50820 WITH_WASHER_BOLT ! M8XP1.25

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-42 -




ENGINE

TD950D-E200B

DYNAMO GROUP

A :LB1914
No Part Number Description Qty I.C Remark
. A B C E )
1 | E5205-74113 FAN, COOLING !
2
2 | E5205-74231 WASHER,FAN obs v T0.8
1
3 | E5700-64013 AC GENERATOR v 564660007 <
3 | E5700-64014 ALTERNATOR ASSY ! Seee>
204000201 ~
4 | E5205-72532 BELT,FAN ! HM
’ ~ 104000400 (RAWEPGE
1 HM
4 | E5205-72533 BELT,FAN Py <--X--> (RAWEPGE
5 |01123-50855 BOLT, WITH WASHER _104100400 M8XP1.25
5 |01123-50865 WITH_WASHER_BOLT ! <--X--> | M8XP1.25
204000001 ~
2
6 | 04512-50080 SPRING_WASHER 104000001 ~ M08
1
6 |04512-50080 SPRING_WASHER <--X--> | M08
204000001 ~
7 |04012-50080 PLAIN_WASHER ! M8
1
8 |01123-50835 WITH_WASHER_BOLT M8XP1.25
1
9 |02156-50080 NUT M8XP1.25
10 | E5205-72872 HOSE, WATER v !
~ 104000150
1
10 | E5205-72873 HOSE, WATER v <--X-->
104000151 ~
11 | E5205-72951 HOSE, COOLING WATER  dnrv !
12 | E5205-72943 HOSE 2, COOLING WATER !
3 -
13 | E5205-72781 BAND & AL35#

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-43 -




ENGINE

TD950D-E200B DYNAMO GROUP

A :LB1914

No. Part Number Description A B Qéy E I.C Remark
13 |31355-3819-1 HOSE BAND v 3 <> | A EHAOH
14 |E5700-74122 SPACER !

15 | E5205-74281 PULLEY, FAN DRIVE !

16 |05712-00515 FEATHER_KEY !

17 | E5205-23361 NUT, CRANKSHAFT  dnr v ! FEX29 M20"
18 | E5205-23381 WASHER, CRANKSHAFT ! T1.0*46*45
19 | 01754-50825 FLANGE_BOLT 3 M8XP1.25
19 | 01754-50822 FLANGE_BOLT 3 <----> | M8XP1.25

----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable <-0O-> Interchangeable with another part(s)

* Please place an order assy(*)

-44 -




ENGINE

TD950C-E220B RADIATOR GROUP

€— 10

A :LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 E5205-72062 RADIATOR ASSY !
2 |01123-50825 WITH_WASHER_BOLT 4 M8XP1.25
3 | 04013-50080 WASHER,PLAIN 4
4 | E5205-72863 HOSE 1, COOLING WATER !
5 |E5205-72781 BAND 3 & AL35#
6 |E5205-73382 HOSE, WATER RETURN v !
6 |E5700-73382 HOSE, WATER RETURN ! S
7 |E5700-73361 BAND, HOSE 2
8 |E5205-72253 NET, RADIATOR !
9 |E5205-73132 HOSE,DRAIN v !
9 |E5205-73133 HOSE, DRAIN ! P—
10 |E5700-73361 BAND, HOSE 2
11 | T2305-72121 GUIDE, NET v !
12 |15305-7263-0 CAB ASSY !
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-45 -




TRANSMISSION

LB1914-T060B

CLUTCH HOUSING GROUP

:LB1914
No Part Number Description Qty I.C Remark
: A (o] D E :
1 T2305-14112 HOUSING, CLUTCH !
~ 304000100
1 T2305-14113 HOUSING, CLUTCH ! <--X-->
304000101 ~
1 T2305-14114 HOUSING, CLUTCH ! <een
2 |06331-35010 PLUG ! M10XP1.25
3 | 04717-01000 SEAL_WASHER ! M10
4 |34150-1426-1 PLUG, OIL DRAIN ! DIA30X34
5 |04717-02150 SEAL_WASHER ! PS1/2
6 | T4680-14211 GAUGE,OIL !
7 |05012-01018 STRAIGHT_PIN 2 DIA10XL18
8 |01173-51075 BOLT 2 M10*P1.25
9 |T2305-14131 BOLT 2 HEX14
~ 304000100
9 |01173-51045 BOLT 2 < X-->
304000101 ~
10 [S1173-51003 BOLT ! !.\)MO 1.25"1
11 |04512-50100 SPRING_WASHER 2 M10
12 [01133-51032 BOLT ! M10XP1.25
13 [01173-51280 BOLT 2 3A12P1'25 8
14 |01133-51240 WITH_WASHER_BOLT 2 M12XP1.25
15 |04512-50120 SPRING_WASHER 3 M12

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-46 -




TRANSMISSION

LB1914-T060B CLUTCH HOUSING GROUP

A :LB1914
No. Part Number Description A Qéy D E I.C Remark
16 |02176-50120 NUT 2 M12XP1.25
17 | T2305-51191 CAP !
18 | T2305-21212 COVER, MAIN CHANGE v ! KG
19 | T2305-59141 PACKING v ! T0.5
20 |T2240-21262 PLUG 2
21 |01123-50840 WITH_WASHER_BOLT 6 M8XP1.25
22 |34150-2396-1 PLUG obsv ! DIA10
22 |06350-00810 PLUG, SET ! P—
23 |02176-50100 NUT ! M10XP1.25
24 | T2305-51412 PACKING ! T1.0
25 |T2315-18302 PLATE, NAME L
25 |T2315-18303 PLATE, NAME 1040010001 T P— T0.5
26 |05624-10410 RIVET 4 DIA2
27 |31220-1429-3 PLUG 8
28 |T2305-14261 BUSH 2 MB2025DU
29 |32210-2758-1 PLUG 4 M12
30 |02176-50120 NUT 2 M12XP1.25
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-47 -




TRANSMISSION

LB1914-T070B

CLUTCH GROUP

A:LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 76591-1340-1 ASSY PLATE,CLUTCH !
2 | T2305-13301 DISK-CLUTCHv dnr v !
2 | T2305-13302 DISK ASSY 304001201 5 P
3 |05012-00818 STRAIGHT_PIN 3 DIA8XL18
4 | T2305-14832 HOLDER, RELEASE BEARING v ! 1.2KG
5 |T2305-14841 BUSH 2 MB2020DU
6 | 08490-00001 BEARING, THRUST BALL ! ?_?\SKORCT4
7 | T2320-14722 FORK, CLUTCH RELEASE ! KG
8 |05112-50840 JOINT PIN !
9 |05511-50220 SPLIT_PIN ! DIA1.8XL20
10 |04012-50080 PLAIN_WASHER ! M8
11 |T2320-14743 CLUTCH, LEVER !
12 [01123-50816 BOLT 6 M8XP1.25
13 |04811-00160 O_RING 4 DIA15.8

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-48 -




TRANSMISSION

LB1914-T130B PROPER SHAFT GROUP

A :LB1914
. Qty
No. Part Number Description A B C D E I.C Remark
1
1 T2315-44511 SHAFT, PROPELLER DIA21
2
2 | 37650-4452-0 COUPLING DIA28*50
3 | 05411-00628 SPRING_PIN 2
1
4 | T2315-44581 COVER,PROPELLER SHAFT(RR) obs
5 | T2315-44591 COVER, PROPELLER SHAFT FRONT 1
obs v
6 | T2305-44542 PACKING v !
7 |01133-51220 WITH_WASHER_BOLT 2 M12*P1.25
8 |01123-50816 BOLT 2 M8XP1.25
9 |04811-00320 O_RING 2 DIA31.7
10 |04811-00440 ORING !
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-49 -




TRANSMISSION

L1901-T140A

FRONT DRIVE CASE GROUP

-~

31

— 29
A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 T2305-44181 GEAR, 21 !
2 | T2325-44211 SHAFT, FRONT DRIVE IDLE !
3 |08822-02617 NEEDLE BEARING ! KT202617
4 | T2305-25241 COLLAR, THRUST 2 T2
5 |T2305-44261 PRING,SNAP dnrv !
6 |05411-00540 SPRING_PIN !
7 |05411-00340 PIN,SPRING !
8 |T2305-44112 CASE FRONT DRIVE obs v !
9 |04811-51000 O_RING !
10 [05012-01018 STRAIGHT_PIN 2 DIA10XL18
11 [01133-51060 BOLT, WASHER 2
12 |04512-50100 SPRING_WASHER 2 M10
13 [01133-51028 WITH_WASHER_BOLT 2 M10*1.25
14 | T2305-44231 GEAR 25 obs !
15 | T2305-44191 gggg‘ll'_OFLREOTI\IIET WHEEL DRIVE 1
16 |08101-06204 BALL_BEARING 2 DIA20
17 |04611-00470 SNAP_RING ! DIA47
18 |04612-00250 SNAP_RING ! DIA25

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-50 -




TRANSMISSION

L1901-T140A

FRONT DRIVE CASE GROUP

31

-~

— 29
. %
A:LB1914

No. Part Number Description A Qéy D E I.C Remark
19 |34150-1426-1 PLUG, OIL DRAIN ! DIA30X34
20 |04717-02150 SEAL_WASHER ! PS1/2
21 |06331-35012 PLUG ! M12*P1.25
22 |04717-01200 SEAL_WASHER !
23 |09500-20478 OIL_SEAL ! DIA20
24 | 07715-01605 BALL ! DIA7.9375
25 | T2305-44252 SPRING ! DIA1.6
26 |T2305-44311 LEVER, FWD SHIFT ! KG
27 |04811-00140 O_RING !
28 | T2305-44281 PLATE, FIXED ! T2.0
29 | T2305-44362 LEVER, FRONT DRIVE !
30 |05411-00625 SPRING_PIN ! DIA6.4XL25
31 |55611-3146-1 GRIP 2, LEVER !
32 |01120-50816 BOLT !

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-51 -




TRANSMISSION

LB1914-T180B TRANSMISSION CASE GROUP

10
A :LB1914

No. Part Number Description A Qéy D E I.C Remark

1 T2305-21112 CASE, TRANSMISSION !

2 | T2305-14142 PACKING ! T0.5

3 | T2305-23722 COVER,TOP !

4 | T2305-59332 PACKING COVER, UPR ! T0.5

5 |38240-2141-2 CAP, OIL !

6 |04811-50300 O_RING ! DIA29.4

7 |01574-51235 STUD_BOLT 8 M12*1.25*30

8 |04512-50120 SPRING_WASHER 8 M12

9 |02176-50120 NUT 8 M12XP1.25
10 |05012-01018 STRAIGHT_PIN 4 DIA10XL18
11 |01120-50825 OB-BOLT 4 M8*P1.25
12 | T2305-11132 PACKING ! T0.5

13 | 34150-2843-1 BUSH 2

14 |01574-51235 STUD_BOLT 6 M12*1.25*30
15 | 04512-50120 SPRING_WASHER 6 M12

16 |02176-50120 NUT 6 M12XP1.25
17 | T2320-21152 CASE, DIFFERENTIAL !

18 | T2305-25491 COVER,P.T.O SAFETY obs v L

----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-52-




TRANSMISSION

LB1914-T180B

TRANSMISSION CASE GROUP

19
20
A:LB1914
No Part Number Description Qty I.C Remark
: A (o] D E :
19 [01133-51220 WITH_WASHER_BOLT 4 M12*P1.25
20 |04512-50120 SPRING_WASHER 4 M12
21 | T4260-14271 PLUG,DRAIN dnrv !
22 | 04717-02650 WASHER, SEAL ! PS3/4

----> Old replace New

<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- b3 -




TRANSMISSION

L1901-T190A MAIN SHAFT GROUP

A :LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 |T2305-21621 SHAFT, MAIN ! DIA32
2 |08101-06205 BALL_BEARING ! DIA25
3 | T2305-21522 GEAR 34 !
4 | T2305-25631 COLLAR v 2 OD38.1*T4
5 |T2305-21511 GEAR,SPUR 29 L
6 |T2305-21531 GEAR,SPUR 24 L
7 | T2305-21541 GEAR, 18 !
8 | T2305-21562 COLLAR, THRUST ! T3.0
9 |08822-53017 NEEDLE_BEARING 2 LH ZDIA25
10 | T2305-22621 GEAR, 36 !
11 | T2305-21891 SNAP RING L
12 |08101-06009 BALL_BEARING 2 #6009
13 | T2305-22612 SHIM 2 TO.1
14 | T2305-22622 SHIM 2 T0.2
15 | T2305-22632 SHIM 2 T0.3
16 | T2305-22162 COVER, BEARING B ! 0.5KG
17 |01123-50828 WITH_WASHER_BOLT 4
18 |04611-00520 SNAP_RING ! DIA52
----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable
* Please place an order assy(*)

<-O-> Interchangeable with another part(s)

-54 -




TRANSMISSION

L1901-T190A

MAIN SHAFT GROUP

A:LB1914

No.

Part Number

Qty

Description

I.C

Remark

19

09502-55210

OIL_SEAL

-

DIA25

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-b5 -




TRANSMISSION

L1901-T200A

SHAFT 2 GROUP

A:LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 T2305-25331 SHAFT 2 ! DIA32
2 |08101-06205 BALL_BEARING 2 DIA25
3 | T2305-21761 COLLAR, THRUST ! T3.2
4 | T2305-21791 RING,INNER 2 DIA36
5 |08823-54027 NEEDLE_BEARING 2 ?TN’K35402
6 |T2305-21723 GEAR, 29 !
7 | T2305-27192 SYNCHRONIZER RING 4
8 | T2305-28261 HUB, SYNCHRONIZER 2
9 |T2305-21754 CLUTCH, SLIDING 2
10 |T2305-21812 KEY, SYNCHRONIZER 6
11 |T2305-21781 SPRING 4 DIA1.4
12 |T2305-21712 GEAR 38 !
13 | T2305-25231 COLLAR, THRUST !
14 |T2305-21732 GEAR-43 obsv !
15 |T2305-21801 RING, INNER obs v 2 DIA38
16 |T2305-21742 GEAR 49 obs v !
17 |T2305-25191 COLLAR ! T3.2
18 |T2305-22521 GEAR, 26 !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

- 56 -




TRANSMISSION

L1901-T200A

SHAFT 2 GROUP

A :LB1914
No. Part Number Description A Qéy D E I.C Remark
19 | 04611-00520 SNAP_RING 2 DIA52
20 |76704-1470-2 CAP !

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-57 -




TRANSMISSION

L1901-T210A SHUTTLE FORK GROUP

A :LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 T2305-25341 SHAFT,COUNTER ! DIA30
2 | T2305-25441 COUPLING ! DIA34
3 | T2305-25451 COUPLING ! DIA54
4 | T2305-22511 SHAFT ! DIA52
5 |08822-53017 NEEDLE_BEARING 3 LH ZDIA25
6 |T2305-21891 SNAP RING L
7 |08101-06008 BALL_BEARING L #6008
8 | T2305-22541 GEAR, 27 !
9 |T2305-21921 COLLAR ! ODA48XT4
10 | T2305-22531 GEAR 32 obs v !
11 |08101-06010 BALL_BEARING L #6010
12 | 04611-00800 SNAP_RING ! DIA8O
13 | 04612-00400 SNAP_RING !
14 | T2305-21931 COLLAR, THRUST ! T3.2
15 | 04611-00680 SNAP_RING !
16 | T2305-22611 SHAFT GEAR 21 obs v !
17 |08101-06205 BALL_BEARING ! DIA25
18 | T2305-21761 COLLAR, THRUST ! T3.2
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

- 58 -




TRANSMISSION

L1901-T210A

SHUTTLE FORK GROUP

A:LB1914
No. Part Number Description A B Qéy D E I.C Remark
19 [T2305-21791 RING,INNER 2 DIA36
20 |08823-54027 NEEDLE_BEARING 2 ?TN’K35402
21 | T2305-22641 GEAR 30 !
22 | T2305-28271 BOSS,SPLINE !
23 | T2305-21651 SHIFT !
24 | T2305-22631 GEAR 31 !
25 | T2305-25191 COLLAR ! T3.2
26 |08101-06206 BALL_BEARING ! #6206
27 |04611-00520 SNAP_RING ! DIA52
28 |04612-00250 SNAP_RING ! DIA25
29 |34150-2194-2 BEARING, RETAINER ! T3.2*50*55
30 |01123-50818 WITH_WASHER_BOLT ! M8XP1.25
31 | T2305-23111 SHAFT IDLE GEAR ! DIA31
32 | T2305-22741 GEAR IDLE 23 !
33 |08822-02620 NEEDLE_BEARING ! KT202617
34 | T2305-25241 COLLAR, THRUST 2 T2
35 | T2305-22781 COLLAR ! DIA31
36 |T2305-23121 STOPPER ! T3.2

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-59 -




TRANSMISSION

L1901-T210A

SHUTTLE FORK GROUP

A:LB1914

No.

Part Number

Qty

Description

I.C

Remark

37

01123-50818

-

WITH_WASHER_BOLT

M8XP1.25

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-60 -




TRANSMISSION

L1901-T220A

AUX SHIFT GEAR GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 T2305-21951 GEAR, 22X46 !
2 |08823-03517 BEARING,NEEDLE 2 ?TN’K25301
3 | T2305-21671 COLLAR ! OD34*T3.2
4 | T2305-21771 COLLAR, THRUST V ! T3.2
5 |T2305-25541 RING,SNAP v ! T2.0
6 | T2305-25461 COUPLING ! DIA45
7 |08101-06007 BALL_BEARING ! DIA35
8 |04612-00350 SNAP_RING ! DIA35
9 |34150-2194-2 BEARING, RETAINER ! T3.2*50*55
10 [01123-50820 WITH_WASHER_BOLT ! M8XP1.25
11 |08822-02620 NEEDLE_BEARING ! KT202617
12 |T2305-21961 GEAR46 v !
13 |04612-00300 SNAP_RING 2 DIA30
14 | T2305-44151 GEAR-23 obs v !
15 |08101-06306 BALL_BEARING 2 DIA30
16 |T2305-21971 SHIM 4 T0.15
17 |T2305-21981 SHIM 4 T0.25
18 |T2305-21661 COLLAR ! T3.0

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-61-




TRANSMISSION

L1901-T220A AUX SHIFT GEAR GROUP

A:LB1914
No. Part Number Description A B Qéy D E I.C Remark
19 |T2305-25541 RING,SNAP v ! T2.0
20 |T2305-22151 COVER, BEARING A ! 0.5KG
21 |01123-50832 WITH_WASHER_BOLT 4 HEX12*43

----> Old replace New

<---- New replace Old
<---> Interchangeable

<-X-> Not interchangeable
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-62 -



TRANSMISSION

L1901-T230A DIFF SYSTEM GROUP

12,13,14

A :LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 T2320-26103 REAR DIFFERENTIAL SYSTEM GROUP !
2 | T2320-26513 CASE, DIFFERENTIAL !
3 | T2320-26111 ASSY GEARSPIRAL BELEL  obs v !
4 | T2305-26122 GEAR, SPIRAL BEVEL !
5 | T2305-26441 GEAR,DIFF SIDE 2
6 |T2240-26353 PINION, DIFFERENTIAL 2
7 |31220-2636-7 BUSH obs v 2
8 |38440-4388-1 PIN, PARALLEL v 2 DIA13*22
9 |37650-4332-1 PIN ! DIA6*35
10 |37650-4333-4 SHAFT, DIFF PINION  obs v ! DIA21*129
11 |31220-2639-2 WASHER, DIFF PINION 2
12 |31220-2648-3 WASHER, DIFF 2 T1.5
13 |31220-2649-3 WASHER, DIFF 2 T1.6
14 | 37150-2648-1 WASHER,DIFF.  obs v 2 T1.7
15 |37800-4387-1 BOLT 6 M10xP1.25
16 | T2305-22111 PINION SPIRAL BEVEL v !
17 | 37650-4336-1 BUSH obs v !
18 | T2305-26551 HOLDER,DIFF.BEARING LH ! 1.2KG
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-63 -




TRANSMISSION

L1901-T230A DIFF SYSTEM GROUP

12,13,14

A :LB1914

No. Part Number Description A B Qéy D E I.C Remark
19 | T2305-26561 HOLDER,DIFF. BEARING RH ! 1.6KG

20 |01133-51025 BOLT, WITH WASHER 8 M10XP1.25
21 |T2305-26191 COLLAR 2 T1.6

22 |T2305-26161 SHIM, 0.1 2 TO.1

23 |T2305-26171 SHIM, 0.2 2 T0.2

24 | T2305-26181 SHIM, 0.4 2 T0.4

25 |08101-06011 BALL BEARING 2 #6011

26 | 04611-00900 CIR CLIP, INTERNAL v 2 DIA90

27 |T2305-26711 SHAFT,DIFF.GEAR LH !

28 |T2305-26721 SHAFT,DIFF.GEAR RH !

29 |T2305-26612 CLUTCH, DIFFERENTIAL FIXING L

30 |T2305-18321 SPRING !

31 |08101-06306 BALL_BEARING 2 DIA30

32 |04611-00720 SNAP_RING 2 DIA72

33 | 04612-00300 SNAP_RING 2 DIA30

----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-64 -




TRANSMISSION

LB1914-T240B

PTO SHAFT GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 T2315-21841 SHAFT, DRIVE PTO obs v !
2 |08101-06205 BALL_BEARING ! DIA25
3 |08101-06304 BALL_BEARING ! #6304
4 | T2305-21851 GEAR, 49 !
5 |T2305-21861 GEAR, 36 !
6 |T2305-25211 BUSH,COUPLING ! DIA46
7 | T2305-14381 CAM A,CLUTCH !
8 | T2305-14391 CAM B,CLUTCH !
9 | 04612-00450 SNAP_RING 2 DIA45
10 |T2305-14431 COLLAR ! T2.0
11 | T2305-14421 SPRING, CAM !
12 |T2305-21771 COLLAR, THRUST V ! T3.2
13 | T2540-36371 BALL BEARING ! #6006HL 1
14 | 04611-00550 SNAP_RING ! DIA55
15 |08101-06206 BALL_BEARING ! #6206
16 |T2305-21661 COLLAR ! T3.0
17 | T2305-25541 RING,SNAP v ! T2.0
18 |T2240-25351 COLLER,OIL SEAL dnr v ! DIA38*20

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 65 -




TRANSMISSION

LB1914-T240B

PTO SHAFT GROUP

A:LB1914
No Part Number Description Qty I.C Remark
: A B (o] D E :
19 |37150-25363 SEAL,OIL dnrv !
20 |T2305-91261 SHAFT, PTO ! DIA38
21 |08101-06205 BALL_BEARING ! DIA25
22 | 38240-25371 SLIDINGER dnrv !
23 | T2315-25411 COVER,P.T.O ! 5.2KG
24 |05012-01018 STRAIGHT_PIN 2 DIA10XL18
25 | T2305-25432 PACKING v ! T0.5
26 |01133-51235 WITH_WASHER_BOLT 6 M12XP1.25
27 |34350-2544-4 COVER, PTO !

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 66 -




TRANSMISSION

LB1914-T250B

SHIFT SYSTEM 1 GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 T2305-23713 COVER,TRANSMISSION ! 1.1KG
2 | T2305-23733 PACKING ! T0.5
3 |34150-2374-2 PIN, FIXING 2 DIAG
4 101120-50828 OB-BOLT 4
5 |T2305-23811 LEVER, MAIN CHANGE obs v !
6 |38245-2386-3 GRIP, LEVER !
7 |34150-2394-1 SHIELD,OIL  dnrv ! T1.2
8 |04811-00120 O_RING ! DIA11.8
9 |32240-2395-1 WASHER 2 T1.0
10 |32240-2392-1 SPRING, SHIFT LEVER ! DIA1.8
11 [31220-2393-2 SNAP RING ! DIA2.0
12 | T4240-23871 SHIELD !
13 |T2305-23512 FORK, SHIFT 1X2 !
14 |T2305-23522 FORK, MAIN SHIFT-3,4 obs v !
15 |07715-01605 BALL 3 DIA7.9375
16 [62331-1853-2 SPRING 2 DIA1.4
17 |T2305-21142 LEVER, FORK 1X1 !
18 |T2305-21162 LEVER FORK !

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-67 -




TRANSMISSION

LB1914-T250B

SHIFT SYSTEM 1 GROUP

A:LB1914
No Part Number Description Qty I.C Remark
: A (o] D E :

19 |T2305-23575 ROD,FORK v 2 DIA12
20 |05411-00420 SPRING_PIN 6 DIA4.4XL20
21 | T2305-23542 SHAFT FORK ! DIA12
22 |04811-00090 O_RING ! DIA8.8
23 | 34150-2469-1 PIN v 2 DIA11*29
24 | 34150-2468-1 SCREW,SET ! HEX12*34
25 |04717-00800 SEAL_WASHER ! M8
26 |T2325-23271 GUIDE, TRANSMISSION !
27 |01120-50818 BOLT, WASHER obs v. 2 M8P1.25*18
28 |04012-50080 PLAIN_WASHER 3 M8

1
29 |T2305-23742 LABEL, MAIN SHIFT-GUIDE obs v T0.5

LABEL, TRANSMISSION GUIDE for 1

29 |T2325-50941 LB1914 v P To.5

4
30 |05624-10410 RIVET DIA2

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 68 -




TRANSMISSION

L1901-T260A

DIFF SYSTEM GROUP

5
29
A:LB1914

No. Part Number Description A B Qéy D E I.C Remark
1 T2305-17512 LEVER !

2 |55611-3146-1 GRIP 2, LEVER !

3 | T2305-17151 BOLT 2 HEX10

4 | 04512-50060 SPRING_WASHER 2 MO06

5 |02014-50060 NUT v 2 M6*P1.0
6 |T2305-17372 SHAFT ! DIA17

7 | T2305-17572 PIN,SHUTTLE SET ! DIA6

8 | T2305-17581 SPRING ! DIA1

9 | 04013-50060 PLAIN_WASHER ! M6

10 [05511-51615 SPLIT_PIN ! DIA1.4XL15
11 |T2305-17381 ARM, SHIFT !

12 |01150-50822 BOLT use 01153-50822 dnr v 2

13 [02114-50080 NUT 2 M8*P1.25
14 |01513-50830 STUD_BOLT obs v !

15 |02156-50080 NUT 2 M8XP1.25
16 | T2305-24201 ASSY ROD END obs v !

17 |T2320-24282 ARM, CONNECTING !

18 |04013-50080 WASHER,PLAIN !

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 69 -




TRANSMISSION

L1901-T260A

DIFF SYSTEM GROUP

5
29
A:LB1914

No. Part Number Description A Qéy D E I.C Remark
19 |05511-50215 SPLIT_PIN ! DIA1.8XL15
20 |04011-50100 PLAIN_WASHER ! M10
21 |05511-50318 SPLIT_PIN ! DIA2.7XL18
22 | T2305-24291 SHAFT, CONNECTING ARM ! DIA17
23 |04612-00160 SNAP_RING ! DIA16
24 | 04512-50120 SPRING_WASHER ! M12
25 | T2305-31461 BRACKET !
26 |01023-50612 WITH_WASHER_BOLT ! M6XP1.0
27 | T2320-24272 CONNECTING LEVER SHUTTLE obs v !
28 |04011-50100 PLAIN_WASHER ! M10
29 |05511-50318 SPLIT_PIN ! DIA2.7XL18

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-70 -




TRANSMISSION

L1901-T270A

SHIFT SYSTEM 3 GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 T2305-24863 LEVER 3, SHUTTLE !
2 |31355-2338-1 STOPPER ! T2.3
3 |01123-50818 WITH_WASHER_BOLT ! M8XP1.25
4 |104013-50080 WASHER,PLAIN !
5 |04013-50120 PLAIN_WASHER ! M12
6 |04512-50120 SPRING_WASHER ! M12
7 |02172-50120 NUT !
8 | T2305-24433 LEVER,AUX.S-CHANGE obs v !
9 |05411-00832 PIN, SPRING !
10 |T2305-23371 PLATE FIXED ! T3.0
11 [01153-50816 BOLT ! M8*P1.25
12 |04512-50080 SPRING_WASHER ! M08
13 [55611-3146-2 GRIP 2, LEVER !

----> Old replace New

<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-71 -




TRANSMISSION

L1901-T280A

SHIFT SYSTEM 4 GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 T2305-23532 FORK,SHUTTLE v !
2 |07715-01605 BALL ! DIA7.9375
3 |62331-1853-2 SPRING ! DIA1.4
4 | T2305-24163 SHAFT SHUTTLE FORK !
5 |35265-2321-1 STOPPER ! T3.2
6 |01123-50818 WITH_WASHER_BOLT ! M8XP1.25
7 | T2305-24171 ARM, SHUTTLE SHIFT !
8 |04811-00160 O_RING ! DIA15.8
9 |T2305-24131 BOSS ! DIA16
10 |04811-00160 O_RING ! DIA15.8
11 |T2305-18531 SPRING ! DIA1.4
12 |T2305-24151 PIN ! DIA9
13 |T2305-24312 ARM, SUBMISSION !
14 |04811-00160 O_RING ! DIA15.8
15 |T2305-24141 SHIFT ! SQE16

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-72 -




TRANSMISSION

LB1914-T290B PTO SHAFT GROUP

A :LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 T2315-24612 FORK, P.T.O SHIFT !
2 | T2315-24631 SHIFT,P.T.O SHIFT !
3 |35265-2321-1 STOPPER ! T3.2
4 101123-50816 BOLT ! M8XP1.25
5 |07715-01605 BALL ! DIA7.9375
6 |62331-1853-2 SPRING ! DIA1.4
7 | T2300-24762 ARM, PTO SHIFT !
8 |04811-00140 O_RING !
9 | T2305-44281 PLATE, FIXED ! T2.0
10 |01120-50816 BOLT !
11 | T2305-24521 ARM,P.T.O CONNECT !
12 | 05411-00625 SPRING_PIN ! DIAG.4XL25
13 | 32435-4439-1 BAR,SUPPORT ! HEX24*28
14 | 04512-50140 SPRING_WASHER ! M14
15 | 04011-50180 PLAIN_WASHER ! M18
16 |04612-00180 SNAP_RING ! DIA18
17 | T2305-24853 LEVER,P.T.O. SHAFT obs v !
18 |31355-4437-1 BUSH 2 DIA20
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-73-




TRANSMISSION

LB1914-T290B

PTO SHAFT GROUP

A :LB1914
No. Part Number Description A B Qéy D I.C Remark
19 |84612-2492-2 GRIP, LEVER v !
20 |T2305-24561 ROD,CONNECT !
21 |04011-50100 PLAIN_WASHER 2 M10
22 |05511-52520 SPLIT_PIN 2

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-74 -




TRANSMISSION

LB1914-T310B

REAR AXLE CASE GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 T2320-27313 CASE, AXLE RR LH !
2 |T2320-27323 CASE, AXLE RR RH !
3 |01133-51070 WITH_WASHER_BOLT obs 18 M10XP1.25
4 105012-01018 STRAIGHT_PIN 4 DIA10XL18
5 |T2305-26831 GEAR,REAR AXLE 2
6 |T2305-27111 SHAFT, REAR AXLE 2
7 | T2305-27561 SEAL, OIL 2
8 |08101-06209 BEARING, BALL 2 #6209
9 |08101-06208 BALL_BEARING 2 DIA40
10 |04611-00850 RING,SNAP 2
11 | 04612-00450 SNAP_RING 4 DIA45
12 |04612-00400 SNAP_RING 2
13 |T2305-27342 PACKING v 2 T0.5
14 |32210-2758-1 PLUG 2 M12

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-75-




TRANSMISSION

LB1914-T320B

BRAKE GROUP

A:LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 T2305-28101 ASSU BRAKE LH !
1 T2305-28102 A'SSY BRAKE (LH) ! P
2 | T2305-28141 CASE BRAKE(LH) !
2 | T2305-28142 CASE,BRAKE(LH) ! <een
3 | T2305-28221 LEVER, BRAKE CAM LH !
4 | T2305-28171 PLATE, CAM LH !
5 |T2305-28191 HUB ! 0OD42
6 | T2305-28241 COVER, BRAKE CASE !
7 | T2305-28211 PLATE 2 T3.2
8 | T2305-28201 BRAKE DISK 3
9 |07715-00805 BALL 3 DIA15.875
10 |04811-00210 O_RING 2 DIA20.8
11 | T2305-28051 BOLT 6 HEX12
12 |04512-50080 SPRING_WASHER 6 M08
13 | 04612-00250 SNAP_RING ! DIA25
14 | T2305-28111 ASSY BRAKE RH !
14 |T2305-28112 A'SSY BRAKE (RH) ! P
15 |T2305-28151 CASE BRAKE(RH) v !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-76 -




TRANSMISSION

LB1914-T320B

BRAKE GROUP

A:LB1914
No. Part Number Description A B Qéy D E I.C Remark
1
15 |T2305-28152 CASE,BRAKE(RH) <een
1
16 |T2305-28231 LEVER, BRAKE CAM (RH)
17 |T2305-28181 PLATE, CAM RH !
18 |T2305-28191 HUB ! 0OD42
19 |T2305-28241 COVER, BRAKE CASE !
20 |T2305-28211 PLATE 2 T3.2
21 | T2305-28201 BRAKE DISK 3
22 |07715-00805 BALL 3 DIA15.875
23 |04811-00210 O_RING 2 DIA20.8
24 | T2305-28051 BOLT 6 HEX12
25 |04512-50080 SPRING_WASHER 6 M08
26 |04612-00250 SNAP_RING ! DIA25
27 | T2305-28162 PACKING 2 T0.5
28 |01123-51030 WITH_WASHER_BOLT 12 M10*1.5

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-77 -




FRONT AXLE

L1901-TO10A FRONT AXLE SUPPORT GROUP

17,18,19

A :LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 T2305-43411 USE T2320-43412 v ! KG
2 | T2305-43431 SUPPORT,FRONT AXLE RH ! KG
3 | T2305-43872 TUBE ! OD17.3*T3.2
4 | T2305-43882 PLUG !
5 |34150-1426-1 PLUG, OIL DRAIN ! DIA30X34
6 |04717-02150 SEAL_WASHER ! PS1/2
7 |06331-45010 PLUG ! M10XP1.25
8 | 04717-01000 SEAL_WASHER ! M10
9 |01123-50825 WITH_WASHER_BOLT 8 M8XP1.25
10 | T2305-43471 O RING !
11 | T2320-44902 gfslfe';f)320-44903 (Ass'y Front Diff 1
11 | T2320-44903 ASSY,FRONT DIFF.SYSTEM v ! <>
12 | T2320-43312 CASE,DIFFERENTIAL ! 34KG
13 | T2320-43352 GEAR, SPIRAL BEVEL !
14 | 04512-50080 SPRING_WASHER 8 M08
15 |01156-50818 BOLT v 8
16 | T2305-46391 WASHER, DIFF PINION 2
17 | T2305-46471 WASHER, THRUST 9
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-78 -




FRONT AXLE

L1901-TO10A FRONT AXLE SUPPORT GROUP

17,18,19

A :LB1914

No. Part Number Description A B Qéy D E I.C Remark
18 | T2305-46481 WASHER, DIFF %

19 | T2305-46491 WASHER, DIFF 9

20 |05411-00640 SPRING_PIN ! DIAG.4XL40
21 |T2305-46341 SHAFT,DIFF PINION !

22 |T2305-46351 PINION, DIFFERENTIAL v 2

22 |T2305-46352 PINION,DIFFERENTIAL v 2 P—

23 | T2305-46441 GEAR,DIFF SIDE  dnrv 2

23 | T2305-46442 GEAR, DIFFERENTIAL SIDE v 2 P—

24 | T2305-43211 SHAFT, SPIRAL BEVEL PINION !

25 |08101-06010 BALL_BEARING 2 #6010

26 |T2305-26061 SHIM 2 TO.1

27 |T2305-26071 SHIM 2 T0.2

28 |T2305-26081 SHIM 2 T0.4

29 |04717-01000 SEAL_WASHER ! M10

30 |06331-35010 PLUG ! M10XP1.25
31 |T2320-43202 SPIRAL BEVEL GEAR ASSY !

----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-79-




FRONT AXLE

LB1914-T0O30B BEVEL GEAR CASE GROUP

A :LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 T2305-43811 SHAFT 2 DIA28*307
2 |08101-06305 BALL_BEARING 2 DIA25
3 | T2305-43441 CASE, BEVEL GEAR 2
4 | T2305-43461 SHAFT, BEVEL GEAR 2 DIA26*228
5 |08711-30304 BEARING,TAPER ROLLER 4 #30304
6 |T2305-43821 BEVEL GEAR, 15 2
7 | T2305-43831 BEVEL GEAR, 18 2
8 | T2305-43241 SHIM-0.1 obs v 2 T0.1*116*51
9 | T2305-43251 SHIM, 0.2 2 T0.2*116*51
10 | T2305-43261 SHIM, 0.4 2 T0.4*116*51
11 | T2305-43651 HEADLIGHT-RH obs v 2
12 | T2305-43922 PIN, KNUCKLE 2
13 | T2305-43982 PACKING obs v 2 T0.5*62*62
14 |01123-50820 WITH_WASHER_BOLT 8 M8XP1.25
15 | 04811-50700 O_RING 2
16 |01133-51030 WITH_WASHER_BOLT 10 M10XP1.25
17 |01517-51030 STUD_BOLT 2
18 | 04512-50100 SPRING_WASHER 2 M10
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-80 -




FRONT AXLE

LB1914-T0O30B

BEVEL GEAR CASE GROUP

A:LB1914
No. Part Number Description A B Qéy D E I.C Remark
19 [01173-51230 BOLT 2 3/I12P1 253
20 |02172-50120 NUT 2
21 | T2305-43511 CASE, FRONT AXLE 2 4.4KG
22 | T2305-43481 BUSH 2 MB4530DU
23 | T2305-43961 SEAL, OIL 4
24 | T2305-43581 COVER 2 0.5KG
25 |01123-50820 WITH_WASHER_BOLT 8 M8XP1.25
26 |06331-45010 PLUG 4 M10XP1.25
27 |04717-00100 WASHER,SEAL obs v 4
28 | T2305-43521 COVER, FRONT AXLE 2 2.1KG
29 | T2305-43611 AXLE, FRONT v 2
30 |T2305-43661 BEVEL GEAR, 29 2
31 |08101-06304 BALL_BEARING 2 #6304
32 |08101-06206 BALL_BEARING 2 #6206
33 | 76802-5691-0 SEAL,OIL v 2
34 | T2305-43691 SPACER 2 OD42.7*T6.4
35 |77121-5682-0 PIN, SEMILUNAR SNAP 4 OD38
36 |01123-50822 WITH_WASHER_BOLT 12 M8XP1.25

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-81-




FRONT AXLE

LB1914-T0O30B

BEVEL GEAR CASE GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
37 |04811-11200 O RING 2
38 |04811-00460 O_RING 2
39 | T2305-43171 SHIM, 0.1 2 T0A
40 [T2305-43181 SHIM, 0.2 2 T0.2
41 [T2305-43191 SHIM, 0.4 2 T0.4
42 |04611-00620 SNAP_RING 2 DIA62
43 [02118-50100 NUT 2 M10*P1.25

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-82-




HYDRAULIC

L1901-TO40A

FRONT STEERING SYSTEM GROUP

(M

=
A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 T2320-43912 SUPPORT, KNUKLE LH !
2 | T2320-43942 ARM, DRAG LINK !
3 | 37650-1343-1 BUSH v 2 MB2225DU
4 | T2440-43941 SEAL, OIL obsv 2
5 |T2305-43841 SHIM 2 T0.8
6 | T2305-43851 LINER 2 T1.2
7 | T2305-43861 LINER 2 T1.4
8 |06611-15675 GREASE_NIPPLE 2 A-M6F
9 |04512-50140 SPRING_WASHER 4 M14
10 |T2305-43951 REAMER BOLT 4

11 | T2305-43971

TIE ROD ASSY

12 |37650-1270-1

ASSY END, TIE FOD-LH  dnrv

13 |37650-1260-1

ASSY END, TIE FOD-RH  dnrv

14 |37650-1128-1

M16*1.5(%

NUT

LEAR
15 |02172-50160 NUT 1 M16*P1.5
16 |T2305-56531 ROD, TIE 1 DIA22
17 |34150-1283-0 NUT !
18 |05511-50325 SPLIT_PIN !

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

- 83 -




HYDRAULIC

L1901-TO40A FRONT STEERING SYSTEM GROUP

A:LB1914
. Qty

No. Part Number Description A B C D E I.C Remark
19 |T2320-19501 NUT !
20 |01175-51030 BOLT !
21 | T2320-19601 BUSH !
22 |T2320-19703 LINK, STEERING !
23 |T2320-19991 NUT  obs v !

1
24 |05511-50430 SPLIT_PIN DIA3.6XL30
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-0O-> Interchangeable with another part(s)

* Please place an order assy(*)

-84 -




HYDRAULIC

L1901-TO90A

STEERING SYSTEM GROUP

(LB1914 : ~ 404000450 )

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 T2305-16511 CASE, BEVEL obsv ! 2.3KG
2 | T2305-16521 SHAFT ! DIA20
3 | T2305-16531 BEVEL GEAR, 16 2
4 108131-06303 BEARING,BALL  obsv 2 #6004
5 |08101-06201 BEARING,BALL ! #6201
6 |04611-00470 SNAP_RING 2 DIA47
7 |04612-00150 SNAP_RING ! DIA15
8 | T2305-16541 COLLAR ! OD16*T1.5
9 | T2305-16551 SHIM 2 T0A
10 |T2305-16561 SHIM 2 T0.2
11 | T2305-16571 SHIM 2 T0.4
12 |T2305-16581 WASHER,PLAIN 2 T1.0
13 |T2305-44142 JOINT ASSY B v !
14 |08101-06303 BALL_BEARING ! #6303
15 |04612-00120 SNAP_RING ! #12
16 [01133-51030 WITH_WASHER_BOLT 4 M10XP1.25
17 |T2305-16851 CULUMN, STEERING obs v ! DIA27*T2.3
18 |T2305-16721 SHAFT, HANDLE  obsv ! DIA19

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-85 -




HYDRAULIC

L1901-TO90A

STEERING SYSTEM GROUP

(LB1914 : ~ 404000450 )

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
19 |08141-06003 BALL_BEARING ! #6003DD
20 |04611-00350 SNAP_RING ! SK5M
21 |04612-00170 SNAP_RING ! DIA17
22 | T2305-16591 BUSH, COLLUM !
23 | 37150-1599-2 NUT ! M12*1.5
24 | 04512-50120 SPRING_WASHER ! M12
25 |01133-51025 BOLT, WITH WASHER 4 M10XP1.25

26 | 85726-1680-1

HANDLE ASSY  dnrv

27 |37150-1682-4

CAP,HANDLE

28 |06611-15010

GREASE_NIPPLE

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 86 -




HYDRAULIC

LB1914-T090C STEERING SYSTEM GROUP

=S

(LB1914 : 504000001 ~ )

A :LB1914
No. Part Number Description A Qéy E I.C Remark
1 T2320-16852 COLUMN,STEERING !
2 | T2305-16861 BUSH 2 MB1610DU
3 | T2320-16723 SHAFT, STEERING !
4 | 08141-06004 BEARING,BALL ! #6004UU
5 |04612-00200 SNAP_RING 2 DIA20
6 |04611-00420 SNAP RING !
7 | T2305-16591 BUSH, COLLUM L
8 | T2305-62101 UNIT, POWER STEERING !
8 | T2305-66001 UNIT, POWER STEERING ! P—
9 |01133-51022 BOLT 3 M10XP1.25
10 |01133-51025 BOLT, WITH WASHER 4 M10XP1.25
11 | 04512-50120 SPRING_WASHER ! M12
12 |37150-1599-2 NUT ! M12*1.5
13 |84612-1680-1 ASSY WHEEL, STEERING  dnrv !
13 | T2350-55452 HANDLE 0040;251 5 P—
13 | T2350-55453 HANDLE ! <>
14 |84612-1682-1 CAP, HANDLE  obs v !
14 | T2350-55461 CAP, HANDLE 0040;251 5 P—
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-87-




HYDRAULIC

L1901-T100A STEERING SYSTEM GROUP

(LB1914 : ~ 404000450 )

A :LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 T2305-44121 JOINT,ASSY B !
2 | T2305-16101 ASSY STEERING v L
3 | T2305-44101 JOINT ASSY A !
4 | T2305-43991 ASSY LINK,DRAG !
5 |T2305-16412 BRACKET 1 !
6 |T2305-16422 BRACKET 2 !
7 |01173-51230 BOLT 4 3A12P1 2573
8 |04512-50120 SPRING_WASHER 4 M12
9 |01173-51430 BOLT 6 M14P1.5*30
10 |04512-50140 SPRING_WASHER 6 M14
11 | T2305-16601 BEARING !
12 |01123-50820 WITH_WASHER_BOLT 2 M8XP1.25
13 | 04013-50080 WASHER,PLAIN 4
14 | 02114-50080 NUT 2 M8*P1.25
15 | T2305-16632 BRACKET L T3.2
16 |01123-50820 WITH_WASHER_BOLT 2 M8XP1.25
17 | 04013-50080 WASHER,PLAIN 2
18 | T2305-13843 COVER, FRONT AXL ! T1.2
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

- 88 -




HYDRAULIC

L1901-T100A

STEERING SYSTEM GROUP

(LB1914 : ~ 404000450 )

A:LB1914

No.

Part Number

Qty

Description

I.C

Remark

19

04013-50140

NS

PLAIN_WASHER

M14

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-89 -




HYDRAULIC

LB1914-T100B

STEERING SYSTEM GROUP

(LB1914 : 504000001 ~ )

A:LB1914
. Qty
No. Part Number Description A C D E I.C Remark
1 T2320-19204 BRACKET, CYLINDER !
004000001 ~
1 T2320-19205 BRACKET, CYLINDER ! <een
104000001 ~
2 | T2320-19302 SPACER v 4
3 |01133-51055 BOLT 3
4 101133-51060 BOLT, WASHER !
1
5 |T2320-19401 SPACER T6.0
1
6 |01133-51240 WITH_WASHER_BOLT M12XP1.25
7 | T2320-19991 NUT  obs v 2
1
8 |05511-50430 SPLIT_PIN DIA3.6XL30
9 |T2320-19101 CYLINDER ASSY !
604000001 ~
1
9 |T2320-19102 STEERING CYLINDER <eeen
D04000001 ~
10 [T2320-19161 SEAL, MATERIAL !
11 |T2320-19161A ASSY,HEAD v !

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-90 -




HYDRAULIC

LB1914-T120B

HYDRAULIC PUMP GROUP

W, “ Products Expired
i 7,17
A:LB1914
. Qty
No. Part Number Description A C E I.C Remark
1 T2305-76102 GEAR PUMP ASSY !
2 |01123-50822 WITH_WASHER_BOLT 4 M8XP1.25
3 |E5205-87132 PACKING ! T1.0
1
4 | E5205-37852 GEAR PUMP assy v 1.0KG
2
5 |06331-35010 PLUG M10XP1.25
6 |04714-00100 PACKING 2
1
7 | T2320-36482 SPACER 404000001~ 0D27.2
E04000146
1
7 | T2320-36483 COLLAR <eoee- 0D27.2
E04000147 ~
8 |E5205-36481 BUSH ! DIA75
9 |E5205-36511 GEAR, 29 !
9 | T2350-76021 GEAR, 29 PUMP ! <eeen
E04000147 ~
1 NSK,NTN,R
10 [67810-3649-0 BEARING, NEEDLE obs v NA4902
1
11 | E5205-36451 COLLAR T2.3
12 |E5205-36521 SHAFT, GEAR 18 !
13 |08101-06204 BALL_BEARING ! DIA20
1
14 | E5205-36471 RETAINER T3.2
1
15 |04612-00190 SNAP_RING DIA19
16 |T2325-36331 PACKING !

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-91 -




HYDRAULIC

LB1914-T120B

HYDRAULIC PUMP GROUP

Products Expired
7,17

A:LB1914
No Part Number Description Qty I.C Remark
: A (o] D E :
17 |01123-50825 WITH_WASHER_BOLT 3 M8XP1.25
18 [01513-50825 STUD_BOLT ! M8*P1.25
19 |04512-50080 SPRING_WASHER ! M08
20 |02156-50080 NUT ! M8XP1.25

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-92-




HYDRAULIC

LB1914-T440B

HYDRAULIC TUBE GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 T2315-38131 INPUT TUBE ASSY !
1 T2315-38132 TUBE, INLET ASSY an:nom 5 P
2 | 84612-3777-0 HOSE,RUBBER dnrv !
3 |31355-3819-1 HOSE BAND v 2 A EH40#
4 |04811-00290 O_RING ! P29
5 |01123-50820 WITH_WASHER_BOLT 2 M8XP1.25
6 | T4340-38231 BAND, HOSE 2 A EH45H
7 | T4340-38241 BAND, HOSE ! A Cl27#
8 | T2305-38801 ASS'Y FILTER,OIL v !
9 |04811-00200 ORING \ ! DIA19.8
10 |01025-50650 BOLT 3 M6*1.0
11 |04512-50060 SPRING_WASHER 3 MO06
12 |04013-50060 PLAIN_WASHER 3 M6
13 |T2445-38303 HYDRAULIC RELIEF ASSY !
14 |01123-50860 WITH_WASHER_BOLT ! M8XP1.25
15 |01123-50875 WITH_WASHER_BOLT ! M8XP1.25
16 |04811-00200 ORING \ 8 DIA19.8
17 |T2315-38211 DIVISION TUBE ASSY !

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-903 -




HYDRAULIC

LB1914-T440B

HYDRAULIC TUBE GROUP

A:LB1914
No Part Number Description Qty I.C Remark
; A (o] D E :
17 |T2315-38212 TUBE, DIVISION  dnrv ! P
E04000001 ~
1
18 |04811-00200 O RING \ DIA19.8
3
19 |01025-50638 BOLT M6*1.0
3
20 |04013-50060 PLAIN_WASHER M6
3
21 |84612-3626-0 TUBE, JOINT HEX27
22 | T2305-38222 TUBE 2, DELIVERY ASSY v !
22 | T2305-38223 TUBE 2, DELIVERY ASSY ! <ee
22 | T2305-38224 TUBE ASSY 2-DELIVERY v ! <ee
E04000147 ~
23 | 76591-3625-1 TUBE, JOINT ! HEX27
24 |04810-00120 O_RING dnrv ! DIA11.8
25 |01123-50832 WITH_WASHER_BOLT 2 HEX12*43
26 |T2305-38233 TUBE 3, DELIVERY ASSY !
26 |T2305-38234 TUBE 3, DELIVERY ASSY ! P
26 |T2305-38235 TUBE ASSY 3-DELIVERY v ! <eem
E04000147 ~
27 | T2305-38711 COVER, FILTER !
28 | T2305-38811 CASE, FILTER dnrv !
4
29 | T2305-38821 MAGNET T1.2
30 |T2305-38831 ELEMENT, HYDRAULIC FILTER !

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-94 -




HYDRAULIC

LB1914-T440B

HYDRAULIC TUBE GROUP

A :LB1914

No. Part Number Description A Qéy D E I.C Remark
31 |04811-10220 O RING !

32 |T2305-38851 GROMMET !

33 |T2305-38871 GASKET !

34 |06312-10060 PLUG !

35 |06312-10010 PLUG 2 P/T1/8

36 |T2305-38861 SPRING ! DIA2.5

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-95-




HYDRAULIC

LB1914-T450B

HYDRAULIC CYLINDER GROUP

2

O

oA
(&

=)

|-
S

A:LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 T2305-37112 CYLINDER,HYDRAULIC ! 17.8KG
2 |T2305-37122 PACKING !
3 |01133-51035 WITH_WASHER_BOLT 6 M10XP1.25
4 101133-51045 WITH_WASHER_BOLT 2
5 |01173-51090 BOLT !
6 |04512-50100 SPRING_WASHER 3 M10
7 | T2305-37171 BOLT 2 HEX12
8 |06311-35030 PLUG obs v ! HEX23*30
9 |04717-01700 WASHER, SEAL !
10 |76591-1135-1 TUBE, BREATHER v ! OoD10
11 |05012-01018 STRAIGHT_PIN 2 DIA10XL18

----> Old replace New

<---- New replace Old

<---> Interchangeable
* Please place an order assy(*)

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-96 -




HYDRAULIC

LB1914-T460B

HYDRAULIC CYLINDER FRONT COVER GROUP

A:LB1914

No. Part Number Description A Qéy D E I.C Remark

1 T2320-37213 FRONT COVER, HYD CYLINDER obs v ! 2.1KG

2 |04811-50650 O RING !

3 | T2320-37292 BACK UP RING !

4 104811-00140 O_RING !

5 |34150-3725-2 COLLAR, ADJUSTING ! 0D20*25

6 |04611-00180 RING,SNAP !

7 | T2240-37223 SCREW, ADJUSTING ! OD15

8 |04810-00100 O RING !

9 |09230-08164 SEAL, OIL !

10 |[34150-3723-2 GRIP ! 80G

11 |05411-00418 PIN, SPRING ! DIA4*18
12 |34150-3726-1 SNAP RING ! T1.2

13 |04012-50080 PLAIN_WASHER ! M8

14 |06350-00810 PLUG, SET !

15 |06331-35012 PLUG ! M12*P1.25
16 |04724-00120 PACKING ! L ZDIA12.1
17 |01133-51035 WITH_WASHER_BOLT 6 M10XP1.25

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-97 -




HYDRAULIC

L1901-T470A

HYDRAULIC LIFT ARM GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 T2305-37311 PISTON, HYDRAULIC ! 1.3KG
2 |04811-00600 O RING !
3 | T2305-37331 BACK UP RING !
4 | T2305-37321 ROD, HYDRAULIC ! KG
5 |05411-00645 SPRING_PIN !
6 | T2305-37431 SHAFT,HYD.ARM v ! DIA46
7 | T2305-37442 ARM, HYDRAULIC ! KG
8 |32240-3745-1 BUSH ! ID45, OD50
9 | T2305-37461 BUSH !
10 |T2305-37481 SPACER !
11 | T2305-37491 SPACER !
12 |04811-50400 O_RING !
13 |04811-50450 O_RING !
14 |37150-3766-1 PLATE, CONNECTING obs v !
15 [01123-50816 BOLT ! M8XP1.25
16 |05411-00412 SPRING_PIN !
17 |T2305-37612 ARM,LIFT 2 KG
18 |32240-3769-6 PIN 2 OD25

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 908 -




HYDRAULIC

L1901-T470A

HYDRAULIC LIFT ARM GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
19 |04512-50160 SPRING_WASHER 2 M16
20 |02176-50160 NUT 2 M16XP1.5
21 |34150-3764-4 PIN, CLIP 2 DIA10.0
22 | 04612-00400 SNAP_RING 2

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-99 -




HYDRAULIC

LB1914-T480B HYDRULIC SYSTEM GROUP

A :LB1914
No. Part Number Description A Qéy E I.C Remark
1 37150-3640-5 VALVE, FLOW CONTROL obs v !
2 | T2320-36441 ASS'Y JOINT SPOOL !
3 | T2305-36411 JOINT,SPOOL 1 ! HEX12
4 | 37150-3642-1 SPOOL2,JOINT obs v ! HQE13
5 |04613-00060 RING,SNAP !
6 |02112-50080 NUT ! M8*P1.25
7 |01123-50850 WITH_WASHER_BOLT 2 M8XP1.25
8 | T2305-36511 TUBE !
9 |01123-50855 BOLT, WITH WASHER ! M8XP1.25
10 |37150-3643-1 LEVER, OPERATION obs v ! OD12
11 | T2440-37281 COVER,CYLINDER LH ! 0.44KG
12 |37150-3661-4 SPACER, VALVE !
13 | 01153-50865 BOLT 2
14 | 04512-50080 SPRING_WASHER 2 M08
15 | 37220-3663-1 BOLT, STUD obs v !
16 | 04512-50080 SPRING_WASHER ! M08
17 |02114-50080 NUT ! M8*P1.25
18 | 06350-00810 PLUG, SET !
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

- 100 -




HYDRAULIC

LB1914-T480B

HYDRULIC SYSTEM GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
19 |04811-00140 O_RING 6
20 |37220-3685-4 LEVER, POSITING CONTROL !
21 | 37150-3686-2 GUIDE, LEVER !
22 | T2305-36871 SPACER 2 0OD13.8,T2.3
23 | 37150-3689-2 GRIP, LEVER ! EM
24 | 05411-00525 SPRING_PIN ! DIA5.4XL25
25 | 37150-3691-1 STOPPER ! T3.2
26 |01120-50814 BOLT !
27 |32360-3687-2 STOPPER, LEVER ! DIA16
28 |04013-50100 PLAIN_WASHER ! M10
29 |02870-50100 NUT,WING !
30 |34260-3688-1 SPRING, PLATE 2 T1.5
31 | 34260-3689-1 STOPPER 2 T2.0
32 |01120-50816 BOLT 2
33 |02174-50140 NUT ! M14*P1.5
34 |02172-50140 NUT ! M14*P1.5
35 | T2305-37651 ARM, CONTROL !
36 |T2305-37671 SHAFT,LEVER !

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-101 -




HYDRAULIC

LB1914-T480B

HYDRULIC SYSTEM GROUP

A:LB1914
No Part Number Description Qty I.C Remark
: A (o] D E :
37 |04811-00110 O RING 2
38 |37220-3764-2 PLATE, ADJUSTMENT ! T4.5
39 |02114-50080 NUT 2 M8*P1.25
40 [T2305-37681 LEVER,HYD.ARM SHAFT obsv !
41 |37220-3769-3 ROD, 1 !
42 |04013-50080 WASHER,PLAIN 2
43 |05511-50215 SPLIT_PIN 2 DIA1.8XL15
44 |01120-50845 BOLT 2

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-102 -




ELECTRICAL

LB1914-T380B

BATTERY GROUP

A:LB1914
No Part Number Description Qty I.C Remark
: A (o] D E :

T
1 T2320-31342 CORD,BATTERY(+)

1
2 | T2305-33381 CORD,BATTERY (-) v
3 | T2305-33271 RETAINER, BATTERY !
4 | T2305-18222 BOLT, CUSHION 2
5 |02114-50080 NUT 2 M8*P1.25
6 |76591-5449-0 BOLT, BATTERY HOLDER  dnrv _wjomc DIA6*25
6 |55411-4185-2 ROD 2 <eoee- DIA5,22

304000101 ~

7 |04013-50060 PLAIN_WASHER 2 M6
8 |02014-50060 NUT v 4 M6*P1.0

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 103 -




ELECTRICAL

LB1914-T390B ELECTRICITY SYSTEM 1GROUP

Old Revision

A :LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 T2305-31102 PANEL obs v !
1 T2320-31102 PANEL ! —>
2 | T2310-31201 INSTRUMENT ASSY !
3 | T2305-31311 RUBBER BUFFER L
4 | T2305-31411 BRACKET A 2 T1.6
5 |T2305-31421 BRACKET B ! T1.6
6 |T2305-31431 BRACKET C ! T1.6
7 |38240-1883-1 SCREW 8 M4X16
8 | 04512-50040 SPRING_WASHER 8 MO04
9 |03057-50516 OBS- SCREW obs v 2
10 | 04012-50050 PLAIN_WASHER 2 M5
11 | 04512-50050 SPRING_WASHER 2 M5
12 | 02054-50050 NUT 2 M5*P1.0
13 | 03057-50525 SCREW 2
14 | 04012-50050 PLAIN_WASHER 2 M5
15 | 04512-50050 SPRING_WASHER 2 M5
16 | 02054-50050 NUT 2 M5*P1.0
17 |03014-50616 SCREW 2 M6*P1.0
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

- 104 -




ELECTRICAL

LB1914-T390B ELECTRICITY SYSTEM 1GROUP

Old Revision

A :LB1914

No. Part Number Description A B Qéy D E I.C Remark
18 | 04013-50060 PLAIN_WASHER 2 M6
19 | 04512-50060 SPRING_WASHER 2 MO06
20 |03017-50650 SCREW 2

21 |04512-50060 SPRING_WASHER 2 MO06
22 |T2305-24421 COVER,TOP !

23 | T2305-24431 COVER, FR !

24 | T2305-24441 COVER, RR !

25 |03024-50540 BOLT, SCREW v 4 M5P0.8
26 |03024-50516 SCREW v 3

27 |01020-50614 BOLT 2

28 |T2540-55191 SWITCH,HEAD LIGHT v !

28 |T2540-31892 SWITCH, HEADLIGHT ! ——>

29 |84612-3261-0 DIRECTION LAMP SWITCH ASSY !

30 |35240-3470-1 WIRE, DECOMPRESS !

31 |T2305-34801 CABLE, ENGINE STOP !

32 |T2310-34651 CABLE, TRACTOR METER !

33 |84612-2929-1 PLUG obs v !

34 | T4340-31141 PLUG dnrv !

----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable <-0O-> Interchangeable with another part(s)

* Please place an order assy(*)

- 105 -




ELECTRICAL

LB1914-T400B

ELECTRICITY SYSTEM 2 GROUP

A:LB1914
No Part Number Description Qty I.C Remark
; A (o] D E :
1 T2305-31802 ASSY,SWITCH,STARTER v !
004000001 ~
1 T2305-31803 MAIN SWITCH ASSY ! <>
104000001 ~
2 | T2305-41141 SWITCH, STARTER !
3 | T2540-41152 KEY v 2
3 | T2545-41151 KEY v 2 <>
104000001 ~
4 | T2540-77771 COVER, STARTER SWICH !
5 | T4240-31052 FLASH UNIT !
1
6 |01202-50616 WITH_WASHER_BOLT M6XP1.0
7 |02014-50060 NUT v ! M6*P1.0
8 |38435-3360-1 FUSE BOXASSY obs v !
8
9 |34260-3363-1 FUSE 10 10A
10 |03024-50516 SCREW v 2
11 |04013-50050 PLAIN_WASHER 2
2
12 |02054-50050 NUT M5*P1.0
13 | 84612-3262-0 CSSY SWITCH, WARNING HAZARD  dnr 1
1
13 | 84612-3262-1 HAZARD SWITCH assy 704000001 ~ <>
13 |84612-3262-2 HAZARD SWITCH ASSY ! <>
D04000251 ~
14 |37155-3224-1 QnSrS\T, SAFETY STARTER SWITCH 1

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 106 -




ELECTRICAL

LB1914-T400B

ELECTRICITY SYSTEM 2 GROUP

A:LB1914
. Qty
No. Part Number Description A C D E I.C Remark
14 |C7810-43211 ASS'Y, SAFETY STARTER SWITCH dnrv ! <>
15 |T2305-32251 BRACKET, SAFETY STARTER ! T3.2
16 |01120-50816 BOLT 2
17 |T2305-32261 LEVER,SAFETY SWITCH ! T6
18 [01120-50820 BOLT !
19 |36225-7549-2 SWITCH, STOP !
20 |76704-6460-0 REGULATOR ! 12V
1
20 |76704-6460-1 REGULATOR §5000007 - <>
1
20 |T2305-64601 REGULATOR v 564600007 < <-X--> | 12V240W
20 | T2305-64602 REGULATOR ! P
304000001 ~
21 |01020-50614 BOLT 2
22 |04013-50060 PLAIN_WASHER ! M6
23 | T2305-60241 RELAY, PREHEATER PLUG !
23 | T4620-69032 RELAY, PREHEATING ! < X-->
1
23 | C5510-43101 RELAY, PREHEATING 60657~ < Xeo>
E04000146
23 | C5510-43102 RELAY, PREHEATING ! <>
F04000001 ~
23 | T5535-69951 RELAY 70A ! <>
24 |01202-50610 BOLT !

----> Old replace New

<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

- 107 -




ELECTRICAL

LB1914-T400B ELECTRICITY SYSTEM 2 GROUP

A :LB1914
No. Part Number Description A B Qéy D E I.C Remark
25 |04013-50060 PLAIN_WASHER ! M6
26 |T2305-60231 TIMER, GLOW PLUG dnr v !
26 |T2305-60232 TIMER,GLOW PLUG v 5040010001- P—
26 |T2305-60233 GLOW PLUG TIMER v ‘ﬁ;‘f.’;SSE;; <>
26 |T2305-60234 TIMER, PREHEATER PLUG 0040;355_ <>
27 |01202-50610 BOLT 2
28 |04013-50060 PLAIN_WASHER ! M6
29 |T2305-33801 ASSY LAMP,HEAD v 2
29 |T2305-33802 ASSY HEADLIGHT v 1040020001 5 <>
30 |T2305-33861 BULB, 12VX35W 2 12V35/35W
30 |T2305-33862 BULB, 12VX35WX35W 2 SEN c/\fV?’f’W’ 35
31 |84612-18230 SCREW TAPPING obsv 6
32 | C5510-43101 RELAY, PREHEATING !
32 |C5510-43102 RELAY, PREHEATING ! <>
33 |01754-50616 FLANGE_BOLT ! M6XP1.0
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-0O-> Interchangeable with another part(s)

* Please place an order assy(*)

- 108 -




ELECTRICAL

L1901-T410A

ELECTRICITY SYSTEM 3 GROUP

A:LB1914
. Qty
No. Part Number Description A B C D E I.C Remark
1
1 T2305-34418 ASS'Y WIRE HARNESS 1 304000007~
104000150
1
1 T2305-34419 WIRE HARNESS ASSY, 1 p <--X-->
04000151 ~
2 | T2305-34423 WIRE HARNESS ASSY, 2 !
3 | T2305-34432 WIRE HARNESS ASSY, 3 !
4 | T2305-34446 ASSY,WIRING HARNESS !
5 |T2305-34452 ASSY HARNESS 5 obs v !
1
6 | T2320-32462 WIRE HARNESS ASSY, 6 504000007~
6 | T2320-32463 ASS'Y WIRE HARNESS 6 v ! <eoee-
6 | T2320-32464 ASS'Y WIRE HARNESS 6 v ! <eoee-
D04000251 ~
7 | T2540-32472 FUSE, 30A ! 30A
8 |34150-2939-1 CLAMP, WIRE ! -
9 |32240-3446-1 CLAMP, WIRE HARNESS !
10 |37150-3447-1 CLAMP,CORD ! T0.5
1
11 |32240-3449-2 CLAM, WIRE T0.5
1
12 |37150-3447-1 CLAMP,CORD T0.5
1
13 |59460-4155-1 HARNESS WIRE 5, CABLE =
WIRE, PREHEATING RELAY 1
14 | C5510-43201 CONNECTING

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 109 -




CHASSIS

L1901-TO20A

FRONT AXLE FRAME GROUP

Old Revision

41

10,11,12

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 08711-30205 BEARING, TAPER ROLLER ! #30205
2 |08711-32005 BEARING,TAPER ROLLER ! #32005X
3 | 37650-4322-1 COLLAR, OIL SEAL  dnrv ! DIA35%12
3 | 37650-4322-2 COLLAR-OIL SEAL ! <>
4 104811-00240 O_RING ! P24
5 |T2305-44851 SEAL, OIL !
6 |31220-2234-0 NUT ! HEX32*16
7 | T2305-43231 HOLDER !
8 |04811-10600 O RING !
9 |01123-50825 WITH_WASHER_BOLT 4 M8XP1.25
10 |T2305-44651 SHIM, 0.1 2
11 | T2305-44661 SHIM  obs v 2
12 | T2305-44671 SHIM 2
13 | T2305-44611 PIN, CENTER !
14 |01123-50825 WITH_WASHER_BOLT 4 M8XP1.25
15 |T2300-A0200 REAR BRACKET ASS'Y !
16 | T2305-44631 BUSH ! MB5530DU
17 | T2305-44861 SEAL, OIL !

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 110 -




CHASSIS

L1901-TO20A FRONT AXLE FRAME GROUP

Old Revision

41

A :LB1914

No. Part Number Description A Qéy E I.C Remark
18 | T2305-44641 COLLAR, THRUST ! T2.6

19 | 04811-00440 O RING !

20 |01133-51038 BOLT 4 M10XP1.25
21 |T2305-44681 COLLAR, THRUST L T1.2

22 |T2300-A0190 ASSY, FRONT BRACKET L

23 |08511-02525 BUSH ! MB2525DU
24 | T2305-44751 COLLAR, THRUST ! T2.6

25 |T2305-44831 SEAL, OIL !

26 |T2305-44761 WASHER SEAL obs v L

27 |T2305-44771 BOLT !

28 |02172-50140 NUT ! M14*P1.5
29 |01133-51032 BOLT 4 M10XP1.25
30 |T2305-44713 BRACKET, FRONT AXLE v !

30 |T2305-44714 BRACKET, FRONT AXLE 0040010001 ” P—

31 |T2305-44782 HOUSING,BRACKET LH ! 1.13KG

32 | T2305-44792 HOUSING, BRACKET RH ! 1.13KG

33 |01133-51038 BOLT 2 M10XP1.25
34 |01133-51025 BOLT, WITH WASHER 3 M10XP1.25
----> Old replace New <---- New replace Old <-X-> Not interchangeable

<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-111 -




CHASSIS

L1901-TO20A

FRONT AXLE FRAME GROUP

Old Revision

41

37 — Eﬁ %
4(15 ©— 38

I 35

10,11,12

A:LB1914
No Part Number Description Qty I.C Remark
; A (o] D E :
35 |T2305-33214 SUPPORT, BATTERY  obsv !
35 | T2305-33215 SUPPROT, BATTERY ! P
304000101 ~
2
36 |01123-50820 WITH_WASHER_BOLT M8XP1.25
2
37 |01123-50822 WITH_WASHER_BOLT M8XP1.25
38 |04013-50080 WASHER,PLAIN 4
39 | T2305-33221 CUSHION, BATTERY v 2
39 | T2610-50271 RUBBER, CUSHION 2 P
004000001 ~
40 [T2305-18783 CUSHION H !
41 |76KD-0121-2 WATER DRAIN CORK ASSY !
41 |06311-45030 PLUG ! P
E04000001 ~
6
42 |32210-2758-1 PLUG M12
43 [04717-01700 WASHER, SEAL !

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-112 -




CHASSIS

LB1914-T080B

CLUTCH PEDAL GROUP

[2,3
14

A:LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 T2300-A0211 ASSY,CLUTCH PEDAL !
2 |T2305-15712 PEDAL, CLUTCH !
2 |T2305-15713 PEDAL, CLUTCH ! P
2 |T2305-15714 PEDAL,CLUTCH ! <een
3 |06611-15675 GREASE_NIPPLE ! A-M6F
4 | T2300-A0200 REAR BRACKET ASS'Y !
5 | T2305-15642 ROD, CLUTCH ! DIA9.2
6 | T2305-15631 LINK U, CLUTCH PEDAL !
7 |02116-50100 NUT ! M10XP1.25
8 |05122-50825 JOINT PIN !
9 |04013-50080 WASHER,PLAIN !
10 |05511-50220 SPLIT_PIN ! DIA1.8XL20
11 |04013-50100 PLAIN_WASHER ! M10
12 |05511-50325 SPLIT_PIN !
13 |37150-1584-2 SPRING, CLUCH HOLD ! DIA2.6
14 | T2305-28431 COLLAR ! OD38.1*T7
15 | T2240-28671 BUSHING 2
16 |T2280-17981 SPRING v ! DIA2.9

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-113 -




CHASSIS

L1901-T110A

HAND SPEED GOVERNOR GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 T2305-17552 LEVER, ACCELATER !
2 |55611-3146-1 GRIP 2, LEVER !
3 | T2305-17393 SHAFT,ACCS.LEVER !
4 | T2305-17151 BOLT ! HEX10
5 |04512-50060 SPRING_WASHER ! MO06
6 |02014-50060 NUT v ! M6*P1.0
7 | T2305-17421 PLATE, HOLDER ! T3.2
8 | T2305-17631 SUPPORT,ACCS.LINK !
9 |01123-50814 WITH_WASHER_BOLT 3 M8XP1.25
10 |T2305-17433 ARM, ACCELERATOR obs v !
11 |04613-50120 SNAP_RING !
12 |T2305-17241 SPRING obsv 2 T1.2
13 |04013-50120 PLAIN_WASHER ! M12
14 |02174-50120 NUT 2 M12*P1.25
15 |T2305-17592 \I/?OD, THROTTLE CONNECTION obs 1 oD6
16 |04012-50060 PLAIN_WASHER 4 M6
17 |05511-50212 PIN, SPLIT 4 DIA2*12
18 |T2305-17412 SHAFT,ACCS.CONNECTION !

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 114 -




CHASSIS

L1901-T110A HAND SPEED GOVERNOR GROUP

A :LB1914
. Qty
No. Part Number Description A B C D E I.C Remark
19 |T2305-17262 WPRING, RETURN v !
20 |T2305-17132 PEDAL,ACCESATOR !
21 |05411-00420 SPRING_PIN ! DIA4.4XL20
22 | T4240-17592 RUBBER, ACCEL !
1
23 | T2305-17362 ROD, ACCELERATOR  obs v OD6
1
24 | 34150-1739-2 JOINT, ROD T3.2
25 |02012-50060 NUT 2
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

- 115 -




CHASSIS

LB1914-T150B BONNET 1 GROUP

A :LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 T2305-31111 COVER, PANEL A v !
1 T2305-31112 COVER A, PANEL 2040010201 T P—
2 |01153-50816 BOLT 5 M8*P1.25
3 | 04013-50080 WASHER,PLAIN !
4 | 04512-50080 SPRING_WASHER ! M08
5 |T2305-35481 CUSHION L
6 |T2305-18762 CUSHION F 2
7 | T2305-31121 COVER B, PANEL !
8 |03017-50625 SCREW 9 M6%1.0*25
9 |03017-50612 BOLT,SCREW ! M6XP1.0
10 |T2305-18873 COVER !
11 | 04013-50080 WASHER,PLAIN 2
12 | 04512-50080 SPRING_WASHER 2 M08
13 | 02114-50080 NUT 2 M8*P1.25
14 |01123-50820 WITH_WASHER_BOLT 2 M8XP1.25
15 | 04013-50080 WASHER,PLAIN 2
16 | T2305-18711 CUSHIN A !
17 | T2305-18721 CUSHION B !
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

- 116 -




CHASSIS

LB1914-T150B

BONNET 1 GROUP

A:LB1914
No. Part Number Description A B Qéy D E I.C Remark
18 |T2305-18192 COVER, FRONT v !
18 |T2305-18193 COVER, FR LWR 2040010201 5 P
19 |T2305-18311 CUSHION, BONNET 4
20 |S1123-50814 BOLT 3 M8*1.25%14
21 |04512-50080 SPRING_WASHER 3 M08
22 | T2305-18232 COVER, FRONT(TOPPER) !
22 | T2305-18233 COVER, FRONT(UP) 2040010201 5 P
23 | T2305-84151 LAMP, GRILL !
24 | 84612-1823-0 TAPPING SCREW(M6x16) 6 M6X16
25 | T2305-18311 CUSHION, BONNET 10
26 |94612-1826-1 LABEL,KIOTI dnrv !
27 | 82KC-0640 PLATE, FIXED 2 T0.4
28 | 82KC-0641 PLATE,RUBBER 2

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 117 -




CHASSIS

LB1914-T160B BONNET 2 GROUP

A :LB1914
No. Part Number Description A Qéy E I.C Remark
1 | T2305-18603 BONNET(TOPPER) v !
1 | T2305-18604 BONNET, UPR 2040010001 5 P—
1 | T2305-18604 BONNET, UPR ! P—
2 |01123-50816 BOLT 2 M8XP1.25
3 | 04013-50080 WASHER,PLAIN 2 M8
4 | T2305-18271 CUSHION 6
5 | T2305-18651 COVER v ! g oae0e
6 |T2305-18662 HANDLE, COVER L
7 | T2305-18671 SPRING !
8 |05411-00320 SPRING_PIN !
9 |T2305-18103 BONNET LH v !
9 |T2305-18104 BONNET-LH dnrv 2040010201 5 P—
10 | T2305-18202 BONNET, RH !
10 | T2305-18203 BONNET RH v ! P—
11 | T2305-18854 COVER, BONNET LH !
11 | T2305-18855 COVER, BONNET LH 2040010201 5 P—
12 | T2305-18863 COVER, BONNET RH !
12 | T2305-18864 COVER, BONNET RH 2040010201 5 P—
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-0O-> Interchangeable with another part(s)

* Please place an order assy(*)

- 118 -




CHASSIS

LB1914-T160B

BONNET 2 GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
13 |T2305-18311 CUSHION, BONNET 6
14 |01123-50816 BOLT 3 M8XP1.25
15 |04013-50080 WASHER,PLAIN 3 M8
16 |T2305-18293 HANDLE, BONNET COVER 2
17 |T2305-18361 COLLAR, BONNET COVER 2
18 |T2305-18921 SPRING, PLATE 4 T0.3
19 |T2305-18281 HOOK, BONNET COVER 2 T3.0
20 |02312-50080 NUT 2
21 |05511-50218 SPLIT_PIN 2 DIA2*18
22 |04013-50080 WASHER,PLAIN 2 M8
23 | T2305-18692 PIN, BATTERY STAY 2 OD15
24 | T2305-18682 SPRING 2 OD3
25 |05122-50850 PIN, JOINT v 2
26 |04012-50080 PLAIN_WASHER 2 M8
27 |05511-50220 SPLIT_PIN 2 DIA1.8XL20
28 | T2305-18222 BOLT, CUSHION S
29 |02114-50080 NUT 2 M8*P1.25
30 |01133-51016 WITH_WASHER_BOLT ! M10*P1.25

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 119 -




CHASSIS

LB1914-T160B

BONNET 2 GROUP

A:LB1914
No. Part Number Description A Qéy E I.C Remark
31 |01173-51014 BOLT !
32 |04512-50100 SPRING_WASHER ! M10
33 | T2305-18253 COVER, LH ! T0.8
34 | T2305-18262 COVER, RH ! T0.8
35 |01123-50814 WITH_WASHER_BOLT 6 M8*P1.25
36 |04013-50080 WASHER,PLAIN 6 M8
37 |02114-50080 NUT 6 M8*P1.25
38 |T2305-18181 RUBBER, BONNET 2
39 | T2305-18241 PLATE, DUSTPROOF !
40 [T2305-18753 CUSHION E 2
41 |T2305-18023 GRILLE, BONNET-LH dnrv ! 15-0'8*260*14
41 |T2305-18024 GRILL,SIDE,LH obs v 2040010201_ <eeen 15-0'8*260*14
42 |T2305-18123 GRILL, SIDERH v ! 10-0'8*260*14
42 |T2305-18124 GRILE,SIDE,RH v 204001201 T <eeen 10-0'8*260*14
43 [01202-50614 BOLT v 4 4T
44 | 04013-50060 PLAIN_WASHER 4 M6
45 [T2310-18161 PLATE, SPRING HANGER 2 T2.3
46 [T2310-18151 HOOK 2 DIA6

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-120 -




CHASSIS

LB1914-T160B

BONNET 2 GROUP

A:LB1914

No.

Part Number

Qty

Description

I.C

Remark

47

37150-1817-1

SPRING

NS

DIA2

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-121 -




CHASSIS

LB1914-T170B SEAT GROUP

A :LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 84612-1850-0 SEAT assy !
2 | T2305-18403 SEAT STAY ASSY !
3 | 37150-1849-1 CUSHION 2
4 | 32160-1843-2 PIN, SEAT ! DIA9
5 |05511-50325 SPLIT_PIN 2
5 |05525-50800 SNAP_PIN 2 <----> | DIA8
6 |T2305-18482 BRACKET, SEAT SUPPORT FR ! T3.2
7 | T2305-18524 BRACKET, SEAT SUPPORT RR !
8 |02116-50100 NUT 4 M10XP1.25
9 |04512-50100 SPRING_WASHER 4 M10
10 |01133-51022 BOLT 2 M10XP1.25
11 |84612-1851-0 SPRING 2 DIA5.5
12 |76591-4155-1 CUSHION 2
13 | 02114-50080 NUT 2 M8*P1.25
14 | 04013-50080 WASHER,PLAIN 2
15 | 04512-50080 SPRING_WASHER 2 M08
16 | 37150-3447-1 CLAMP,CORD ! T0.5
17 |01173-51065 BOLT 2 M10*P1.25
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-122 -




CHASSIS

LB1914-T170B

SEAT GROUP

A:LB1914

No.

Part Number

Qty

Description

I.C

Remark

18

04011-50100

NS

PLAIN_WASHER

M10

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-123 -




CHASSIS

L1901-T300A

DIFF LOCK PEDAL GROUP

A:LB1914

No. Part Number Description A Qéy E I.C Remark

1 T2305-26632 FORK,DIFF.LOCK !

2 |04613-50120 SNAP_RING !

3 | T2305-26521 SHIM ! T0.4

4 | T2305-26531 SHIM 3 T1.2

5 |04811-00110 ORING !

6 | T2305-26683 ARM,DIFF.LOCK ! T6

7 |04013-50080 WASHER,PLAIN !

8 |04512-50080 SPRING_WASHER ! M08

9 |02114-50080 NUT ! M8*P1.25
10 |T2305-26662 HOLDER,DIFF.LOCK PEDAL !

11 [01023-50612 WITH_WASHER_BOLT 2 M6XP1.0
12 | T2305-26653 PEDAL,DIFF.LOCK !

13 | T2305-26641 SPRING ! DIA1.2

14 |01173-51485 BOLT ! M12*1.25
15 [02176-50140 NUT ! M14XP1.5

----> Old replace New

<---- New replace Old

<---> Interchangeable
* Please place an order assy(*)

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

124 -




CHASSIS

L1901-T330A BRAKE PEDAL GROUP

A :LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 T2305-28612 PEDAL,BRAKE LH !
2 | T2305-28622 PEDAL,BRAKE RH !
3 | T2305-91331 SHAFT,BRAKE PEDAL obs v !
4 | 05411-00840 SPRING_PIN ! DIA8.6XL40
5 |06611-15675 GREASE_NIPPLE 2 A-M6F
6 |06611-10010 NIPPLE, GREASE ! A-M6F
7 |37150-1584-2 SPRING, CLUCH HOLD 2 DIA2.6
8 | T2300-A0180 A'SSY BRAKE ROD !
9 | T2305-28932 ROD 1, BRAKE 2 DIA9.2
9 | T2305-28933 ROD,BRAKE1 v ~D0§00354 <eoee-
10 |38430-2894-2 ROD 2, BRAKE 2
11 |32350-2898-4 TURNBUCKLE 2 HEX14
12 |02116-50100 NUT 2 M10XP1.25
13 | 04013-50100 PLAIN_WASHER 2 M10
14 | 05511-50325 SPLIT_PIN 2
15 | 05112-50825 JOINT PIN 2 DIA8*25
16 | 04012-50080 PLAIN_WASHER 2 M8
17 |05511-50220 SPLIT_PIN 2 DIA1.8XL20
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

-125 -




CHASSIS

L1901-T330A

BRAKE PEDAL GROUP

A:LB1914

No Part Number Description Qty I.C Remark
: A (o] D E :

18 |32150-2846-1 COLLAR, BRAKE dnrv ! T2*41*41
19 |04612-00250 SNAP_RING ! DIA25
20 |T2305-28421 COVER obs v !
21 | T2305-28451 PACKING, BRAKE PEDAL SHAFT COVER ! T2
22 |04015-50100 PLAIN_WASHER 2 M10
23 |01133-51030 WITH_WASHER_BOLT 2 M10XP1.25
24 |01133-51020 BOLT, WITH WASHER 2 M10XP1.25
25 |34150-2867-1 BUSH 2 -

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 126 -




CHASSIS

L1901-T340B

FENDER GROUP

24
23+ 1
=29
A:LB1914
No. Part Number Description A Qéy E I.C Remark
1 T2305-29101 ASSY FENDER LH v !
1 T2305-29102 ASS'Y, FENDER (LH) 2040010201 5 P
2 | T2305-29201 ASSY FENDER RH v !
2 | T2305-29202 TRK - ASS'Y, FENDER (RH) v 204001201 T <een
3 |01173-51225 HEX HEAD CAP SCREW v 4 M10*1.25
4 104512-50120 SPRING_WASHER 4 M12
5 |04513-50120 WASHER,SPRING 4 M12
6 |84612-2917-1 GRIP 2
7 |01123-50820 WITH_WASHER_BOLT 4 M8XP1.25
8 |04013-50080 WASHER,PLAIN 4
9 |T2305-29302 SUPORT, FENDER !
10 [01120-50818 BOLT, WASHER obs v. 4 M8P1.25*18
11 |04013-50080 WASHER,PLAIN 4
12 |01120-50820 BOLT 2
13 |04013-50080 WASHER,PLAIN 2
14 |84612-2200-0 ASS'Y LAMP,WORKING dnrv !
15 |84612-2230-0 LIGHT ASSY dnrv !
16 | T4620-69272 BULB, 12VX21W ! (182;/5281;/\/

----> Old replace New

<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-127 -




CHASSIS

L1901-T340B

FENDER GROUP

24
23+ 1
~ 29
A:LB1914
No Part Number Description Qty I.C Remark
: A B (o] D E :

17 | 78KX-2246B ROD ASSY !
18 [01020-50612 BOLT, WASHER obs 2

1
19 |04013-50100 PLAIN_WASHER M10

1
20 |78KX-15N574 PLATE, RUBBER T4

1
21 |04512-50100 SPRING_WASHER M10

1
22 |02118-50100 NUT M10*P1.25
23 | 84612-3423-0 TURN SIGNAL LAMP v 2

2
23 | 84612-3423-1 LAMP, DIRECTION  dnrv oG <>
23 | 84612-3423-2 TURN SIGNAL LAMP  dnr v 2 <>

D04000251 ~

2
24 | 84612-3428-1 BULB-12VX21W  dnrv 12Vi21W

2 12V21W
24 | T4620-69272 BULB, 12VX21W <> (S255)
25 |84612-3424-0 COVER, LH !
26 |84612-3425-0 COVER, RH obs v 2
27 |84612-3426-0 FRAME 2
28 |84612-3427-0 PACKING, RUBBER 2
29 |84612-3430-0 SCREW !
30 |02014-50100 NUT 2 M10XP1.5
31 |04512-50100 SPRING_WASHER 2 M10

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-128 -




CHASSIS

L1901-T340B

FENDER GROUP

24
23+ 1
=29
A:LB1914
. Qty
No. Part Number Description A C D E I.C Remark
32 | 84612-3401-0 REAR LAMP ASSY 2
2
32 |84612-3401-10E REAR LAMP ASSY dnrv 004000001 ~ <>
2
32 |84612-3401-2 REAR LAMP ASSY <>
D04000251 ~
33 | 84612-3404-0 BULB dnrv 2 12V-23/8W
34 | 04512-50060 SPRING_WASHER 4 MO06
35 |02014-50060 NUT v 4 M6*P1.0
1
36 | T2320-90081 SUPPORT, SOCKET T1.2
2

37 | T4260-87511

COVER, hole

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-129 -




CHASSIS

L1901-T350A

STEP GROUP

A:LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 T2320-29912 STEP (LH) !
2 | T2320-29923 STEP (RH) !
3 |01123-51018 WITH_WASHER_BOLT 8
4 | T2305-29981 MAT,STEP LH !
5 |T2305-29991 SEAT, STEP RH !
6 | T2305-15871 RUBBER, CUSHION STEP SUPPORT 3
7 | T2305-29524 SUPPORT,STEP !
8 |T2305-29534 SUPPORT,RH STEP !
9 |01123-50825 WITH_WASHER_BOLT 6 M8XP1.25
10 [01123-50820 WITH_WASHER_BOLT 2 M8XP1.25
11 |04015-50080 PLAIN_WASHER 13 M8
12 |84612-1751-0 NUT, FOUR CORNERS 15
13 |T2305-31452 BRACKET !
14 |01023-50614 WITH_WASHER_BOLT 2 M6P1.0
15 |01175-51255 BOLT !
16 |02174-50120 NUT ! M12*P1.25

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 130 -




CHASSIS

L1901-T360A

STEP COVER GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 T2305-28833 BRACKET BRAKE !
2 |01133-51022 BOLT ! M10XP1.25
3 | T2305-28812 RATCHET,BRAKE !
4 |38245-2885-1 SPRING, PARKING BRAKE obs v !
5 |T2305-28821 LEVER, BRAKE !
6 |05411-00418 PIN, SPRING ! DIA4*18
7 | T2305-28871 ROD,RACHET ! OD6
8 |04012-50060 PLAIN_WASHER ! M6
9 |05511-50218 SPLIT_PIN ! DIA1.8XL18
10 |38430-2889-1 GRIP \Y !
11 | T2305-28881 GUIDE,RACHET obs v ! T1
12 |01120-50814 BOLT 2
13 |T2305-24382 COVER (LH) !
14 | T2305-24392 COVER (RH) v !
15 |T2305-29961 SUPPORT, COVER LH !
16 | T2305-29971 SUPPORT, COVER RH !
17 |01133-51022 BOLT 2 M10XP1.25
18 [01120-50816 BOLT 4

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-131 -




CHASSIS

L1901-T360A

STEP COVER GROUP

A:LB1914

No. Part Number

Qty

Description

I.C

Remark

19 [04013-50080

>

WASHER,PLAIN

----> Old replace New
<---> Interchangeable

<---- New replace Old

<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

-132 -




CHASSIS

L1901-T420A

FUEL TANK GROUP

A:LB1914

No. Part Number Description A Qéy D E I.C Remark

1 T2320-35101 TANK, FUEL 604001001 T

1 T2320-35102 TANK,FUEL 204001001 5 P

2 | 04717-01000 SEAL_WASHER ! M10

3 |06331-35010 PLUG ! M10XP1.25

4 | 76KD-1010 FUEL TANK CAP ASSY !

5 [13251-4135-0 NET, FUEL FILTER !

6 |T2320-35281 BRACKET, TANK !

7 | T2610-50271 RUBBER, CUSHION 2

8 | T2305-35441 RUBBER 2 !

9 | T2305-35451 RUBBER 3 v !

10 [02118-50100 NUT 2 M10*P1.25
11 |04512-50100 SPRING_WASHER 2 M10

12 [01133-51020 BOLT, WITH WASHER 4 M10XP1.25
13 [01173-51020 OB-BOLT 2 M10*P1.25
14 | T2305-35211 FUEL SENDER ASSY !
15 |T2305-35231 PACKING !
16 |02054-50040 NUT 2 M4XP0.7
17 |04512-50040 SPRING_WASHER 3 M04

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-133 -




CHASSIS

L1901-T420A

FUEL TANK GROUP

A:LB1914
No Part Number Description Qty I.C Remark
: A (o] D E :
18 |T2305-35462 PLATE 4, RUBBER !
19 |84612-3515-1 PACKING !
20 |T2305-35512 TUBE 1, FUEL !
21 | T2305-35522 HOSE 2, FUEL !
22 |14911-4275-1 CLIP, TUBE 4 TO.8*#12
23 | 14971-4275-1 CLMAP, HOSE 2 DIA1.0*ID7.8
24 | T2305-35531 TUBE 3, FUEL !
25 |01133-51016 WITH_WASHER_BOLT 2 M10*P1.25
26 |04013-50100 PLAIN_WASHER 2 M10

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

134 -




CHASSIS

L1901-T430A

FUEL FILTER GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 15261-4301-0 FUEL FILTER ASSY !
2 | 76KD-1025-1 BODY !
3 | 76KD-10771 VALVE, TAPER !
4 | 76KD-10301 SCREW, LOCK !
5 |76KD-10411 GASKET obs v 2
6 | 76KD-10402 CAP obsv 2
7 | 76KD-10291 SPRING, VALVE !
8 |76KD-1038 O RING ! DIA1.9
9 | 76KD-10261 LEVER, COCK !
10 |76KD-1038 O RING ! DIA1.9
11 | 76KD-10331 FUEL FILTER dnrv !
12 |76KD-1032 O RING ! DIA3.5
13 | 76KD-10311 CAP, FILTER dnr v !
14 | 76KD-1039 NUT, STOPPER !

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-135-




CHASSIS

LB1914-T490B

LABEL GROUP

A:LB1914
No Part Number Description Qty I.C Remark
: A (o] D E :
1 94612-1833-1 LABEL, OIL FILTER !
2 |94612-1835-1 LABEL,CAUTION dnrv !
2 | T2241-50702 LABEL, CAUTION ! <eoee-
204000001 ~
3 | T2325-50742 LABEL !
1
3 | T2325-50743 LABEL, PTO <eoee- T0.05-0.08
204000201 ~
4 194612-2552-1 LABEL obs v !
4 | T2325-50512 LABEL, SAFETY DRIVE ! <eoee-
204000001 ~
5 |94612-3313-1 LABEL, BATTERY obs v !
6 |94612-3689-1 LABEL, POSITION CONTROL !
7 |94612-4319-1 LABEL, WARNING obs v !
7 | T2325-50192 LABEL, FUEL FILTER ! <eoee-
204000001 ~
1
8 | T2300-44381 LABEL, AUX-SHIFT T0.05
1
9 |94612-4817-1 LABEL, 4WD v T0.05-0.07
9 |T2241-50311 LABEL, FRONT WHEEL ! <>
1
10 |94612-8721-1 LABEL, FUEL PUMP obs v
1
11 |94612-9361-1 LABEL, RADIATOR obs v
1
12 |94612-9440-2 LABEL, CARTRIDGE obs v
12 | T2565-94401 LABEL ! P
204000001 ~

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 136 -




CHASSIS

LB1914-T490B

LABEL GROUP

:LB1914
No Part Number Description Qty I.C Remark
: A (o] D E :
13 [94612-9441-2 LABEL, ROPS !
1
13 | T2445-50722 LABEL,CAUTION <--X-->
504000001 ~
1
13 | T2445-50723 LABEL (ROPS) v 304000001 = <een
1
13 | T2445-50724 DECAL, WARNING ROPS <eoee- T0.05-0.08
204000253 ~
14 |94612-9459-1 LABEL !
15 |94612-8821-1 LABEL, PREHEATER PLUG obs v !
1
16 |T2305-15931 LABEL, CLUTCH PEDAL T0.15
1
17 | T2305-15971 LABEL, CLUTCH PEDAL T0.15
1
18 | T2305-26691 LABEL, DIFFERENTIAL FIXING T0.15
18 |T2611-26692 LABEL, DIFFERENTIAL FIXING ! <>
304000101 ~
18 |T2611-26693 LABEL ! <>
19 |T2305-32651 LAVEL, WINKER ! T0.15
20 |T2305-33691 LABEL, FUSE BOX ! T0.15
21 | T2305-47401 LABEL, HEAD LIGHT ! T0.15
22 | T2305-55151 LABEL, STARER SWITCH ! T0.5
1
23 | T2305-91041 LABEL, LUBRICATION T0.15
1
24 | T2315-91251 LABEL, TRAVELLING SPEED obs v T0.15
2
25 | T2305-94021 LABEL, O/C HANDLE T0.15

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 137 -




CHASSIS

LB1914-T490B

LABEL GROUP

A:LB1914
. Qty
No. Part Number Description A C D I.C Remark
26 |T2315-94031 LABEL, MODEL LH ! T0.15
26 |T2315-94011 LABEL, MODEL 2 <eoee-
E04000001 ~

27 | T2315-94041 LABEL, MODEL RH ! T0.15
28 |T2305-92102 LABEL, PTO obs v ! T0.15

1
29 | T2305-72051 LABEL obs v T0.15
30 |94612-1836-1 NAMEPLATE, DIVIDER VALVE obs v !

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

-138 -




CHASSIS

LB1914-T500B

THREE POINT LINKAGE GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 T2305-22141 HOLDER, TOP LINK !
2 |01173-51435 BOLT 6 M14XP1.5
3 | 04512-50140 SPRING_WASHER 6 M14
4 199471-2210-3 LINK ASSY,TOP  dnrv !
5 [32244-7111-4 LINK, TOP !
6 |32244-7118-1 NUT, TOP LINK ! M24P3.0
7 |32240-7122-4 JOINT, TOP LINK, LH !
8 |32240-7121-4 JOINT, TOP LINK, RH !
9 |05411-00422 SPRING_PIN 2 DIA4*22
10 [31150-7136-5 PIN TOP LINK 1040020001 " DIA19
10 [31150-7136-5 PIN TOP LINK ! <-----> | DIA19
11 |34150-3764-4 PIN, CLIP 10403001 " DIA10.0
11 |34150-3764-4 PIN, CLIP 3 <-----> [ DIA10.0
12 |T2305-71313 ASSY LINK LOWER v 2
12 |T2305-71314 LOWER LINK ASS'Y obs v 1040010001 5 P
13 |T2305-71513 LIFT ROD ASSY, LH !
14 |T2305-71613 LIFT ROD ASSY, RH !
15 |T2305-71532 ROD, LIFT MID !

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 139 -




CHASSIS

LB1914-T500B

THREE POINT LINKAGE GROUP

A:LB1914
No. Part Number Description A Qéy E I.C Remark
16 |T2305-71623 ROD, LIFT LWR !
17 |T2305-71653 ROD,LIFT(UPPER) !
18 [35110-7157-1 NUT ! HEX30*17
19 |05411-00420 SPRING_PIN ! DIA4.4XL20
20 |06611-15675 GREASE_NIPPLE ! A-M6F
21 |05112-51450 PINJJOINT  dnr v 2
22 |04013-50140 PLAIN_WASHER 2 M14
23 |76316-0615-0 PIN, CLIP 2 DIA2.6
24 | T2305-29733 BRACKET, HITCH LH !
25 | T2305-29743 BRACKET, HINGE RH !
26 |01733-51085 BOLT 6
27 | T2325-27402 HCLDER, CHECK CHAIN(LH) v !
28 | T2325-27412 HOLDER, CHECK CHAIN RH !
29 |01173-51230 BOLT 6 3/|12P1 253
30 |04512-50120 SPRING_WASHER 6 M12
31 |35110-7180-1 CHECK CHAIN ASSY 2
32 |35110-7181-1 CHAIN, CHECK-FR 2
33 |35110-7182-1 CHAIN, CHECK RR 2

----> Old replace New
<---> Interchangeable

<---- New replace Old
<-O-> Interchangeable with another part(s)

* Please place an order assy(*)

<-X-> Not interchangeable

- 140 -




CHASSIS

LB1914-T500B

THREE POINT LINKAGE GROUP

A:LB1914

No. Part Number Description A Qéy D E I.C Remark
34 |02052-50140 NUT 2 M14*2.0
35 |99511-2284-1 TURN BUCKLE \ 2
36 |99571-2282-3 PIN 2
37 |04013-50100 PLAIN_WASHER 2 M10
38 |05515-51000 SNAP_PIN 2 DIA10
39 |T2440-71832 COLLAR v 2 DIA48*11
40 |04512-50140 SPRING_WASHER 2 M14
41 |05511-50335 SPLIT_PIN 2 DIA3*35
42 |04512-50100 SPRING_WASHER 6 M10

1
43 [(T2610-21321 part name
44 |02374-50140 NUT 2 M14*1.5

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old
<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

141 -




CHASSIS

LB1914-T550A ROPS GROUP

A :LB1914
No. Part Number Description A B Qéy D E I.C Remark
1 T2315-97121 SUPPORT, ROPS !
2 |01173-51445 BOLT 6 M14XP1.5
3 | 04512-50140 SPRING_WASHER 6 M14
4 | T2315-97111 ROPS ASSY !
5 |T2185-97152 PIN, FIXING-B  dnrv 2
6 |T2185-97161 SPRING 2
7 |05515-51600 SNAP_PIN 2 DIA16
8 |T2185-97181 BOLT, KNOB 2
9 |02074-50120 NUT 2 M12XP1.25
10 |01173-51690 BOLT 2
11 | 04011-50160 PLAIN_WASHER 4 M16
12 | T2181-97191 U-NUT 2
13 | T2315-97141 BRACKET (SMV) ! T4.5
14 |01153-50830 BOLT 2
15 | 04512-50080 SPRING_WASHER 2 M08
16 |02114-50080 NUT 2 M8*P1.25
17 | T2315-97151 BRACKET (LH) ! T6.0
18 | T2315-97161 BRACKET RH ! T6.0
----> Old replace New <---- New replace Old <-X-> Not interchangeable
<---> Interchangeable <-O-> Interchangeable with another part(s)

* Please place an order assy(*)

142 -




CHASSIS

LB1914-T550A

ROPS GROUP

A:LB1914
No. Part Number Description A Qéy E I.C Remark
19 [01173-51435 BOLT 2 M14XP1.5
20 |01173-51430 BOLT 4 M14P1.5*30
21 |04512-50140 SPRING_WASHER 6 M14
22 | T2615-19551019 ASS'Y (RH), BELT MALE obs v !
23 | T2615-19551020 ASS'Y (LH), BELT FEMALE !
24 |01125-51025 WITH_WASHER_BOLT ! M10
25 |02112-50100 NUT 2 M10*P1.5
26 |T2315-52431 LABEL, ROPS CERTIFICATION ! T0.5

----> Old replace New

<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 143 -




OPTION

LB1914-T050B

FRONT & REAR WHEEL GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
1 T2305-47551 TIRE 6-12 ! 6-12.4PR
2 | T2305-47561 TUBE, 6X12 ! 6-12
3 | T2305-43731 WHEEL,FRONT ! 5JA*12
4 | T2305-47551 TIRE 6-12 ! 6-12.4PR
5 |T2305-47561 TUBE, 6X12 ! 6-12
6 |T2305-43731 WHEEL,FRONT ! 5JA*12
7 | T2305-27451 TIRE ! 12::;’R,LOW
8 | T2305-27461 TUBE obs v ! 12.4-16
9 | T2305-27431 WHEEL,REAR ! W11X16
10 |T2305-27451 TIRE ! 12::;’R,LOW
11 | T2305-27461 TUBE obs v ! 12.4-16
12 | T2305-27431 WHEEL,REAR ! W11X16
13 [01073-51628 BOLT 8
14 |04512-50160 SPRING_WASHER 8 M16
15 |T2305-27711 STUD 4 DIA16
16 |04512-50160 SPRING_WASHER 4 M16
17 |02076-50160 NUT 4
18 [01173-51225 HEX HEAD CAP SCREW v 8 M10*1.25

----> Old replace New
<---> Interchangeable

* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 144 -




OPTION

LB1914-T050B

FRONT & REAR WHEEL GROUP

A:LB1914
No. Part Number Description A Qéy D E I.C Remark
19 |04512-50120 SPRING_WASHER 12 M12
20 |01574-51225 STUD_BOLT 4 M12XP1.25
21 |02174-50120 NUT 4 M12*P1.25

----> Old replace New
<---> Interchangeable
* Please place an order assy(*)

<---- New replace Old

<-O-> Interchangeable with another part(s)

<-X-> Not interchangeable

- 145 -




INDEX 1

- 146 -



PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
01020-50612 128 01123-50816 119 01133-51025 87 01513-50618 34 02112-50100 143
01020-50614 105 01123-50818 59 01133-51025 111 01513-50620 17 02114-50080 69
01020-50614 107 01123-50818 60 01133-51028 50 01513-50655 4 02114-50080 88
01023-50612 34 01123-50818 71 01133-51030 80 01513-50655 42 02114-50080 100
01023-50612 70 01123-50818 72 01133-51030 85 01513-50816 10 02114-50080 102
01023-50612 124 01123-50820 5 01133-51030 126 01513-50816 11 02114-50080 103
01023-50614 25 01123-50820 19 01133-51032 46 01513-50822 10 02114-50080 116
01023-50614 25 01123-50820 19 01133-51032 111 01513-50822 33 02114-50080 119
01023-50614 27 01123-50820 42 01133-51035 96 01513-50825 92 02114-50080 120
01023-50614 130 01123-50820 61 01133-51035 97 01513-50830 18 02114-50080 122
01023-50616 4 01123-50820 80 01133-51038 111 01513-50830 69 02114-50080 124
01023-50616 22 01123-50820 81 01133-51038 111 01517-51030 80 02114-50080 142
01023-50616 42 01123-50820 88 01133-51045 96 01518-00620 36 02116-50100 113
01023-50618 2 01123-50820 88 01133-51055 90 01518-50620 40 02116-50100 122
01023-50618 6 01123-50820 93 01133-51060 50 01574-51225 145 02116-50100 125
01023-50618 38 01123-50820 112 01133-51060 90 01574-51235 52 02118-50100 82
01023-50620 17 01123-50820 116 01133-51070 75 01574-51235 52 02118-50100 128
01023-50620 36 01123-50820 127 01133-51220 49 01654-50618 27 02118-50100 133
01023-50620 38 01123-50820 130 01133-51220 53 01654-50622 15 02156-50080 10
01023-50628 39 01123-50822 33 01133-51235 66 01654-50628 15 02156-50080 11
01023-50630 13 01123-50822 81 01133-51240 46 01654-50820 8 02156-50080 33
01023-50660 14 01123-50822 91 01133-51240 90 01674-51028 30 02156-50080 43
01023-50660 17 01123-50822 112 01150-50822 69 01733-51085 140 02156-50080 69
01023-50665 14 01123-50825 20 01153-50816 71 01754-50616 108 02156-50080 92
01023-50670 14 01123-50825 45 01153-50816 116 01754-50822 44 02172-50120 71
01023-50675 14 01123-50825 78 01153-50830 142 01754-50825 44 02172-50120 81
01023-50680 17 01123-50825 92 01153-50865 100 02012-50060 35 02172-50140 101
01025-50638 94 01123-50825 110 01156-50818 78 02012-50060 115 02172-50140 111
01025-50650 93 01123-50825 110 01173-51014 120 02014-50060 20 02172-50160 83
01050-50628 20 01123-50825 130 01173-51020 133 02014-50060 69 02174-50120 114
01053-50616 40 01123-50828 54 01173-51045 46 02014-50060 103 02174-50120 130
01073-51628 144 01123-50832 62 01173-51065 122 02014-50060 106 02174-50120 145
01120-50814 101 01123-50832 94 01173-51075 46 02014-50060 114 02174-50140 101
01120-50814 131 01123-50835 42 01173-51090 96 02014-50060 129 02176-50100 47
01120-50816 51 01123-50835 43 01173-51225 127 02014-50100 128 02176-50120 47
01120-50816 73 01123-50840 47 01173-51225 144 02016-50100 2 02176-50120 47
01120-50816 101 01123-50850 100 01173-51230 81 02016-50100 7 02176-50120 52
01120-50816 107 01123-50855 43 01173-51230 88 02052-50140 141 02176-50120 52
01120-50816 131 01123-50855 100 01173-51230 140 02054-50040 133 02176-50140 124
01120-50818 68 01123-50860 93 01173-51280 46 02054-50050 104 02176-50160 99
01120-50818 127 01123-50865 43 01173-51430 88 02054-50050 104 02312-50080 119
01120-50820 107 01123-50875 93 01173-51430 143 02054-50050 106 02374-50140 141
01120-50820 127 01123-51018 130 01173-51435 139 02056-50050 25 02870-50100 101
01120-50825 52 01123-51030 7 01173-51435 143 02056-50060 4 03014-50616 104
01120-50828 67 01125-51025 143 01173-51445 142 02056-50060 13 03017-50612 116
01120-50845 102 01133-51016 119 01173-51485 124 02056-50060 13 03017-50625 116
01123-50814 114 01133-51016 134 01173-51690 142 02056-50060 17 03017-50650 105
01123-50814 120 01133-51020 126 01175-51030 84 02056-50060 34 03024-50516 105
01123-50816 10 01133-51020 133 01175-51255 130 02056-50060 36 03024-50516 106
01123-50816 11 01133-51022 87 01202-50610 107 02056-50060 36 03024-50520 31
01123-50816 48 01133-51022 122 01202-50610 108 02056-50060 40 03024-50540 105
01123-50816 49 01133-51022 131 01202-50612 20 02056-50060 42 03027-50510 26
01123-50816 73 01133-51022 131 01202-50614 120 02074-50120 142 03057-50516 104
01123-50816 98 01133-51025 64 01202-50616 106 02076-50160 144 03057-50525 104
01123-50816 118 01133-51025 86 01513-50616 34 02112-50080 100 04011-50100 70

147 -




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
04011-50100 70 04013-50120 71 04512-50120 52 04612-00350 61 04811-05140 13
04011-50100 74 04013-50120 114 04512-50120 53 04612-00400 58 04811-06130 14
04011-50100 123 04013-50140 89 04512-50120 70 04612-00400 75 04811-10220 29
04011-50160 142 04013-50140 140 04512-50120 71 04612-00400 99 04811-10220 95
04011-50180 73 04015-50080 130 04512-50120 86 04612-00450 65 04811-10600 110
04012-50050 104 04015-50100 126 04512-50120 87 04612-00450 75 04811-11200 82
04012-50050 104 04512-50040 104 04512-50120 88 04613-00060 100 04811-50300 22
04012-50060 114 04512-50040 133 04512-50120 127 04613-50120 114 04811-50300 22
04012-50060 131 04512-50050 104 04512-50120 140 04613-50120 124 04811-50300 25
04012-50080 43 04512-50050 104 04512-50120 145 04714-00100 91 04811-50300 26
04012-50080 48 04512-50060 4 04512-50140 73 04717-00100 81 04811-50300 52
04012-50080 68 04512-50060 13 04512-50140 83 04717-00800 68 04811-50400 98
04012-50080 97 04512-50060 17 04512-50140 88 04717-01000 46 04811-50450 98
04012-50080 119 04512-50060 20 04512-50140 139 04717-01000 78 04811-50650 97
04012-50080 125 04512-50060 25 04512-50140 141 04717-01000 79 04811-50700 80
04013-50050 106 04512-50060 34 04512-50140 142 04717-01000 133 04811-51000 50
04013-50060 35 04512-50060 36 04512-50140 143 04717-01200 8 05012-00609 1
04013-50060 69 04512-50060 40 04512-50160 99 04717-01200 51 05012-00609 6
04013-50060 93 04512-50060 42 04512-50160 144 04717-01700 96 05012-00814 1
04013-50060 94 04512-50060 69 04512-50160 144 04717-01700 112 05012-00814 6
04013-50060 103 04512-50060 93 04513-50120 127 04717-02150 46 05012-00814 30
04013-50060 105 04512-50060 105 04611-00180 97 04717-02150 51 05012-00818 48
04013-50060 107 04512-50060 105 04611-00350 86 04717-02150 78 05012-01018 46
04013-50060 108 04512-50060 114 04611-00420 87 04717-02650 53 05012-01018 50
04013-50060 108 04512-50060 129 04611-00470 50 04724-00120 97 05012-01018 52
04013-50060 120 04512-50080 10 04611-00470 85 04810-00100 97 05012-01018 66
04013-50080 19 04512-50080 11 04611-00520 54 04810-00120 94 05012-01018 75
04013-50080 19 04512-50080 33 04611-00520 57 04810-00150 12 05012-01018 96
04013-50080 45 04512-50080 43 04611-00520 59 04811-00070 35 05112-50825 125
04013-50080 69 04512-50080 43 04611-00550 65 04811-00080 25 05112-50840 48
04013-50080 71 04512-50080 71 04611-00620 82 04811-00090 68 05112-51450 140
04013-50080 88 04512-50080 76 04611-00680 58 04811-00110 102 05122-50825 113
04013-50080 88 04512-50080 77 04611-00720 64 04811-00110 124 05122-50850 119
04013-50080 102 04512-50080 78 04611-00800 58 04811-00120 67 05411-00320 118
04013-50080 112 04512-50080 92 04611-00850 75 04811-00140 8 05411-00340 50
04013-50080 113 04512-50080 100 04611-00900 64 04811-00140 51 05411-00412 98
04013-50080 116 04512-50080 100 04612-00110 23 04811-00140 73 05411-00418 97
04013-50080 116 04512-50080 116 04612-00120 85 04811-00140 97 05411-00418 131
04013-50080 116 04512-50080 116 04612-00130 21 04811-00140 101 05411-00420 37
04013-50080 118 04512-50080 117 04612-00150 85 04811-00160 48 05411-00420 68
04013-50080 119 04512-50080 122 04612-00160 70 04811-00160 72 05411-00420 115
04013-50080 119 04512-50080 124 04612-00170 86 04811-00160 72 05411-00420 140
04013-50080 120 04512-50080 142 04612-00180 27 04811-00160 72 05411-00422 139
04013-50080 122 04512-50100 46 04612-00180 34 04811-00200 93 05411-00525 101
04013-50080 124 04512-50100 50 04612-00180 73 04811-00200 93 05411-00540 50
04013-50080 127 04512-50100 80 04612-00190 34 04811-00200 94 05411-00625 51
04013-50080 127 04512-50100 96 04612-00190 91 04811-00210 76 05411-00625 73
04013-50080 127 04512-50100 120 04612-00200 87 04811-00210 7 05411-00628 49
04013-50080 132 04512-50100 122 04612-00250 50 04811-00240 110 05411-00640 79
04013-50100 101 04512-50100 128 04612-00250 59 04811-00290 93 05411-00645 98
04013-50100 113 04512-50100 128 04612-00250 76 04811-00320 49 05411-00832 71
04013-50100 125 04512-50100 133 04612-00250 7 04811-00440 49 05411-00840 125
04013-50100 128 04512-50100 141 04612-00250 126 04811-00440 111 05511-50212 114
04013-50100 134 04512-50120 46 04612-00300 61 04811-00460 82 05511-50215 70
04013-50100 141 04512-50120 52 04612-00300 64 04811-00600 98 05511-50215 102

- 148 -




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
05511-50218 119 07715-00805 7 09502-55210 55 15321-7327-1 42 32435-4439-1 73
05511-50218 131 07715-01605 51 09550-00008 13 15321-9626-3 1 34150-1283-0 83
05511-50220 48 07715-01605 67 09661-40160 32 15321-9626-3 6 34150-1426-1 46
05511-50220 113 07715-01605 72 09661-40200 32 15321-9626-3 9 34150-1426-1 51
05511-50220 119 07715-01605 73 13251-4135-0 133 15321-9626-3 11 34150-1426-1 78
05511-50220 125 07715-03213 12 14111-4241-4 33 15371-1125-0 19 34150-1739-2 115
05511-50318 70 07811-10820 36 14301-4275-3 34 15371-1237-0 20 34150-2194-2 59
05511-50318 70 07811-11210 36 14301-5442-1 35 15381-5203-0 34 34150-2194-2 61
05511-50325 83 07918-00001 36 14301-5443-1 35 15471-4211-1 34 34150-2374-2 67
05511-50325 113 08101-06007 61 14911-4275-1 34 15471-5792-1 37 34150-2394-1 67
05511-50325 122 08101-06008 58 14911-4275-1 134 15471-5798-1 37 34150-2396-1 47
05511-50325 125 08101-06009 54 14971-4275-1 32 15521-5427-1 37 34150-2468-1 68
05511-50335 141 08101-06010 58 14971-4275-1 134 15521-5642-1 39 34150-2469-1 68
05511-50430 84 08101-06010 79 15021-3366-1 37 15521-9401-1 16 34150-2843-1 52
05511-50430 90 08101-06011 64 15108-5728-4 36 15521-9602-2 1 34150-2867-1 126
05511-51615 69 08101-06201 85 15121-5385-2 31 15521-9602-2 6 34150-2939-1 109
05511-52520 74 08101-06204 50 15221-0175-1 10 15521-9602-2 9 34150-3723-2 97
05515-51000 141 08101-06204 91 15221-0175-1 11 15521-9602-2 11 34150-3725-2 97
05515-51600 142 08101-06205 54 15221-0349-3 1 15521-9603-2 1 34150-3726-1 97
05525-50800 122 08101-06205 56 15221-0349-3 6 15521-9603-2 6 34150-3764-4 99
05624-10410 47 08101-06205 58 156221-1172-2 19 15521-9603-2 12 34150-3764-4 139
05624-10410 68 08101-06205 65 15221-3314-2 25 15521-9603-2 13 34150-3764-4 139
05712-00408 2 08101-06205 66 15221-3365-1 1 15531-7343-0 40 34260-3363-1 106
05712-00408 7 08101-06206 59 15221-3365-1 6 17011-5362-1 31 34260-3688-1 101
05712-00410 35 08101-06206 65 15221-3370-1 6 31150-7136-5 139 34260-3689-1 101
05712-00515 27 08101-06206 81 15221-3375-2 8 31150-7136-5 139 34350-2544-4 66
05712-00515 29 08101-06208 75 15221-5423-1 35 31220-1429-3 47 35110-7157-1 140
05712-00515 44 08101-06209 75 15221-5628-2 12 31220-2234-0 110 35110-7180-1 140
05712-00520 34 08101-06303 85 15221-5648-2 39 31220-2393-2 67 35110-7181-1 140
06311-35030 96 08101-06304 65 15221-6628-3 25 31220-2636-7 63 35110-7182-1 140
06311-45030 112 08101-06304 81 15221-6641-1 25 31220-2639-2 63 35240-3470-1 105
06311-75015 1 08101-06305 80 15221-8813-1 13 31220-2648-3 63 35265-2321-1 72
06311-75015 6 08101-06306 61 15221-8821-1 13 31220-2649-3 63 35265-2321-1 73
06311-75040 1 08101-06306 64 15221-8821-1 13 31355-2338-1 71 36225-7549-2 107
06311-75040 6 08103-06004 34 15231-0513-1 38 31355-3819-1 40 37150-1584-2 113
06312-10010 95 08121-06001 28 15241-3695-2 12 31355-3819-1 44 37150-1584-2 125
06312-10060 95 08131-06303 85 15241-5214-1 34 31355-3819-1 93 37150-1599-2 86
06331-35010 46 08141-06003 86 15261-1182-1 17 31355-4437-1 73 37150-1599-2 87
06331-35010 79 08141-06004 87 15261-1183-1 17 32150-2846-1 126 37150-1682-4 86
06331-35010 91 08153-06004 33 15261-12361 17 32160-1843-2 122 37150-1817-1 121
06331-35010 133 08490-00001 48 15261-4301-0 135 32210-2758-1 47 37150-1849-1 122
06331-35012 51 08511-02525 111 15261-5721-1 36 32210-2758-1 75 37150-25363 66
06331-35012 97 08711-30205 110 15261-6664-2 25 32210-2758-1 112 37150-2648-1 63
06331-45010 78 08711-30304 80 15261-7392-1 2 32240-2392-1 67 37150-3447-1 109
06331-45010 81 08711-32005 110 15261-7392-1 6 32240-2395-1 67 37150-3447-1 109
06350-00810 47 08822-02617 50 15272-1116-1 19 32240-3446-1 109 37150-3447-1 122
06350-00810 97 08822-02620 59 15272-11171 19 32240-3449-2 109 37150-3640-5 100
06350-00810 100 08822-02620 61 15272-1141-1 19 32240-3745-1 98 37150-3642-1 100
06611-10010 125 08822-53017 54 15272-9261-1 19 32240-3769-6 98 37150-3643-1 100
06611-15010 86 08822-53017 58 15272-9443-1 19 32240-7121-4 139 37150-3661-4 100
06611-15675 83 08823-03517 61 15301-3311-0 26 32240-7122-4 139 37150-3686-2 101
06611-15675 113 08823-54027 56 15305-7263-0 45 32244-7111-4 139 37150-3689-2 101
06611-15675 125 08823-54027 59 15321-5215-1 33 32244-7118-1 139 37150-3691-1 101
06611-15675 140 09230-08164 97 15321-5216-1 33 32350-2898-4 125 37150-3766-1 98
07715-00805 76 09500-20478 51 15321-7327-1 4 32360-3687-2 101 37155-3224-1 106

- 149 -




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
37220-3663-1 100 76KD-1038 135 94612-8821-1 137 E5205-15112 27 E5205-57112 36
37220-3685-4 101 76KD-1038 135 94612-9361-1 136 E5205-16171 33 E5205-57152 35
37220-3764-2 102 76KD-1039 135 94612-9440-2 136 E5205-16272 27 E5205-57482 38
37220-3769-3 102 76KD-10402 135 94612-9441-2 137 E5205-16321 34 E5205-57722 37
37650-1128-1 83 76KD-10411 135 94612-9459-1 137 E5205-16511 27 E5205-57732 37
37650-1260-1 83 76KD-10771 135 99471-2210-3 139 E5205-21311 28 E5205-58812 13
37650-1270-1 83 77121-5682-0 81 99511-2284-1 141 E5205-21331 28 E5205-63012 30
37650-1343-1 83 78KX-15N574 128 99571-2282-3 141 E5205-21354 28 E5205-63821 30
37650-4322-1 110 78KX-2246B 128 C5510-43101 107 E5205-22141 28 E5205-64421 42
37650-4322-2 110 82KC-0640 117 C5510-43101 108 E5205-22313 28 E5205-65511 31
37650-4332-1 63 82KC-0641 117 C5510-43102 107 E5205-23251 29 E5205-65512 31
37650-4333-4 63 84612-1680-1 87 C5510-43102 108 E5205-23311 29 E5205-65561 31
37650-4336-1 63 84612-1682-1 87 C5510-43201 109 E5205-23361 44 E5205-66042 25
37650-4452-0 49 84612-1751-0 130 C7810-43211 107 E5205-23381 44 E5205-66191 25
37800-4387-1 63 84612-18230 108 C7910-18213 22 E5205-23473 29 E5205-66351 25
38240-1883-1 104 84612-1823-0 117 E5200-13961 19 E5205-23483 29 E5205-66631 25
38240-2141-2 52 84612-1850-0 122 E5205-03144 9 E5205-23531 29 E5205-72062 45
38240-25371 66 84612-1851-0 122 E5205-03144 11 E5205-23541 29 E5205-72253 45
38245-2386-3 67 84612-2200-0 127 E5205-03371 9 E5205-24012 27 E5205-72532 43
38245-2885-1 131 84612-2230-0 127 E5205-03371 11 E5205-24112 28 E5205-72533 43
38430-2889-1 131 84612-2492-2 74 E5205-03452 9 E5205-24281 27 E5205-72781 43
38430-2894-2 125 84612-2917-1 127 E5205-03452 11 E5205-24321 27 E5205-72781 45
38435-3360-1 106 84612-2929-1 105 E5205-04541 15 E5205-24361 27 E5205-72863 45
38440-4388-1 63 84612-3261-0 105 E5205-04561 15 E5205-24371 27 E5205-72872 41
55411-4185-2 103 84612-3262-0 106 E5205-04573 15 E5205-32091 14 E5205-72872 43
55611-3146-1 51 84612-3262-1 106 E5205-05141 25 E5205-32291 13 E5205-72873 41
55611-3146-1 69 84612-3262-2 106 E5205-05371 25 E5205-32312 13 E5205-72873 43
55611-3146-1 114 84612-3401-0 129 E5205-05511 26 E5205-32832 10 E5205-72943 41
55611-3146-2 71 84612-3401-10E 129 E5205-05552 26 E5205-32832 11 E5205-72943 43
59460-4155-1 109 84612-3401-2 129 E5205-11624 19 E5205-33671 35 E5205-72951 40
62331-1853-2 67 84612-3404-0 129 E5205-12311 17 E5205-33681 26 E5205-72951 43
62331-1853-2 72 84612-3423-0 128 E5205-12312 17 E5205-33961 1 E5205-73031 40
62331-1853-2 73 84612-3423-1 128 E5205-13111 23 E5205-33961 6 E5205-73041 40
67810-3649-0 91 84612-3423-2 128 E5205-13121 23 E5205-35661 2 E5205-73051 40
76316-0615-0 140 84612-3424-0 128 E5205-13151 21 E5205-35661 7 E5205-73132 45
76591-1135-1 96 84612-3425-0 128 E5205-13151 23 E5205-36071 12 E5205-73133 45
76591-1340-1 48 84612-3426-0 128 E5205-13241 21 E5205-36413 8 E5205-73142 14
76591-3625-1 94 84612-3427-0 128 E5205-13241 23 E5205-36451 91 E5205-73172 6
76591-4155-1 122 84612-3428-1 128 E5205-13331 23 E5205-36471 91 E5205-73173 2
76591-5449-0 103 84612-3430-0 128 E5205-13361 23 E5205-36481 91 E5205-73173 7
76704-1470-2 57 84612-3515-1 134 E5205-13542 9 E5205-36511 91 E5205-73341 4
76704-6460-0 107 84612-3626-0 94 E5205-13542 11 E5205-36521 91 E5205-73341 40
76704-6460-1 107 84612-3777-0 93 E5205-13562 9 E5205-36911 12 E5205-73341 42
76711-5441-0 20 84612-6050-0 33 E5205-13562 11 E5205-37852 91 E5205-73361 4
76711-5452-0 20 85726-1680-1 86 E5205-14001 23 E5205-51011 33 E5205-73361 42
76802-5691-0 81 94612-1826-1 117 E5205-14031 23 E5205-54133 35 E5205-73382 45
76KD-0121-2 112 94612-1833-1 136 E5205-14051 23 E5205-54173 35 E5205-73511 40

76KD-1010 133 94612-1835-1 136 E5205-14241 21 E5205-54222 35 E5205-73523 40
76KD-1025-1 135 94612-1836-1 138 E5205-14311 23 E5205-54252 37 E5205-73551 40
76KD-10261 135 94612-2552-1 136 E5205-14351 23 E5205-54261 37 E5205-73911 1
76KD-10291 135 94612-3313-1 136 E5205-14431 23 E5205-54271 37 E5205-73911 6
76KD-10301 135 94612-3689-1 136 E5205-14502 25 E5205-54372 35 E5205-73912 1
76KD-10311 135 94612-4319-1 136 E5205-14512 25 E5205-56022 39 E5205-74113 43

76KD-1032 135 94612-4817-1 136 E5205-14522 26 E5205-56052 39 E5205-74231 43
76KD-10331 135 94612-8721-1 136 E5205-15111 27 E5205-56413 39 E5205-74251 40

- 150 -




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
E5205-74252 40 E5700-11763 17 E5700-53733 31 E5752-14502 22 E5900-96021 9
E5205-74281 44 E5700-11764 17 E5700-53734 31 E5752-14504 22 E5900-96031 1
E5205-87132 91 E5700-11821 17 E5700-54174 35 E5752-14512 22 E5900-96031 12
E5205-91021 2 E5700-11831 17 E5700-54232 35 E5752-14521 22 E5900-96031 13
E5205-91021 7 E5700-12361 17 E5700-56052 39 E5752-14522 22 E6200-57922 37
E5205-91022 2 E5700-12362 17 E5700-56053 39 E5752-18171 40 E6300-53003 31
E5205-91491 13 E5700-13112 23 E5700-56413 39 E5752-35691 8 E6300-53621 31
E5205-91501 24 E5700-13122 23 E5700-56414 39 E5752-35692 8 E6305-01751 10
E5205-92011 24 E5700-13332 21 E5700-56421 39 E5752-53002 31 E6500-42412 33
E5205-92021 37 E5700-13332 23 E5700-57211 36 E5752-53003 31 E6510-33661 22
E5205-92331 37 E5700-13362 23 E5700-57722 37 E5752-66641 22 E6510-33661 22
E5205-92341 26 E5700-13363 21 E5700-57723 37 E5752-90511 15 E6850-33661 22
E5205-94011 24 E5700-13363 23 E5700-64013 43 E5752-90521 15 E7310-36431 8
E5205-94011 36 E5700-14232 21 E5700-64014 43 E5752-91141 30 S$1123-50814 117
E5405-11222 19 E5700-14232 24 E5700-64422 5 E5752-91501 21 S$1173-51003 46
E5500-12434 20 E5700-14242 24 E5700-72913 4 E5752-91502 21 T2181-97191 142
E5500-33142 22 E5700-15552 27 E5700-72913 42 E5753-03044 9 T2185-97152 142
E5500-33671 22 E5700-21005 28 E5700-72914 4 E5753-03045 9 T2185-97161 142
E5500-35681 22 E5700-21015 28 E5700-72921 4 E5753-03046 9 T2185-97181 142
E5500-39013 3 E5700-21055 28 E5700-72921 42 E5753-03047 9 T2240-21262 47
E5500-39013 7 E5700-21105 28 E5700-73262 5 E5753-03311 9 T2240-25351 65
E5500-42412 33 E5700-21118 28 E5700-73262 42 E5753-03312 9 T2240-26353 63
E5500-52112 33 E5700-21153 28 E5700-73263 5 E5753-03313 9 T2240-28671 113
E5500-52122 33 E5700-22016 28 E5700-73342 4 E5753-03314 9 T2240-37223 97
E5500-54552 20 E5700-22018 28 E5700-73342 40 E5753-13111 21 T2241-50311 136
E5500-54562 20 E5700-23252 29 E5700-73343 4 E5753-13121 21 T2241-50702 136
E5500-73012 4 E5700-24252 27 E5700-73344 4 E5753-14001 21 T2280-17981 113
E5500-73012 42 E5700-24253 27 E5700-73352 4 E5753-14051 21 T2280-A0073 20
E5500-73013 4 E5700-25013 30 E5700-73352 42 E5753-14111 21 T2300-24762 73
E5500-73273 4 E5700-25014 30 E5700-73353 4 E5753-14311 21 T2300-44381 136
E5500-73342 2 E5700-25015 30 E5700-73361 45 E5753-14351 21 T2300-A0180 125
E5500-73343 2 E5700-25163 30 E5700-73361 45 E5753-14431 21 T2300-A0190 11
E5500-88132 13 E5700-32112 8 E5700-73382 45 E5753-14503 22 T2300-A0200 110
E5700-01623 8 E5700-32312 13 E5700-73922 2 E5753-33811 3 T2300-A0200 113
E5700-02312 6 E5700-32313 13 E5700-73923 2 E5753-35681 2 T2300-A0211 113
E5700-02313 1 E5700-35012 2 E5700-74122 44 E5753-36411 8 T2305-11132 52
E5700-02314 1 E5700-35012 7 E5700-91094 8 E5753-36421 8 T2305-13301 48
E5700-03043 11 E5700-35152 2 E5700-A0016 12 E5753-42504 31 T2305-13302 48
E5700-03144 9 E5700-35152 7 E5700-A0017 12 E5753-42505 32 T2305-13843 88
E5700-03314 11 E5700-35153 2 E5700-A0018 12 E5753-42506 32 T2305-14112 46
E5700-04113 12 E5700-35154 2 E5700-A0020 33 E5753-54221 35 T2305-14113 46
E5700-04114 12 E5700-35662 2 E5700-A0030 15 E5753-54371 35 T2305-14114 46
E5700-04115 12 E5700-36071 12 E5700-A0031 15 E5753-54421 35 T2305-14131 46
E5700-04116 12 E5700-36422 8 E5700-A0040 15 E5753-56482 39 T2305-14142 52
E5700-04133 14 E5700-36911 12 E5700-A0041 15 E5753-63011 30 T2305-14261 47
E5700-04134 14 E5700-36932 12 E5700-A0050 15 E5753-63012 30 T2305-14381 65
E5700-04135 14 E5700-51012 33 E5700-A0051 15 E5753-A0016 6 T2305-14391 65
E5700-04365 15 E5700-51161 30 E5700-A0052 15 E5753-A0201 1 T2305-14421 65
E5700-04464 15 E5700-51652 37 E5700-A0071 8 E5753-A0201 6 T2305-14431 65
E5700-04612 30 E5700-51653 37 E5700-A0072 8 E5753-A0204 1 T2305-14832 48
E5700-04613 30 E5700-51654 37 E5700-A0101 28 E5753-A0301 9 T2305-14841 48
E5700-04812 15 E5700-53713 31 E5700-A0102 28 E5753-A0301 10 T2305-15631 113
E5700-04822 15 E5700-53714 31 E5700-A0103 28 E5760-11821 17 T2305-15642 113
E5700-05131 38 E5700-53723 31 E5700-A0210 27 E5800-52111 33 T2305-15712 113
E5700-11022 19 E5700-53724 31 E5752-05512 22 E5900-96021 1 T2305-15713 113

- 151 -




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
T2305-15714 113 T2305-18241 120 T2305-21771 61 T2305-24382 131 T2305-27451 144
T2305-15871 130 T2305-18253 120 T2305-21771 65 T2305-24392 131 T2305-27451 144
T2305-15931 137 T2305-18262 120 T2305-21781 56 T2305-24421 105 T2305-27461 144
T2305-15971 137 T2305-18271 118 T2305-21791 56 T2305-24431 105 T2305-27461 144
T2305-16101 88 T2305-18281 119 T2305-21791 59 T2305-24433 71 T2305-27561 75
T2305-16412 88 T2305-18293 119 T2305-21801 56 T2305-24441 105 T2305-27711 144
T2305-16422 88 T2305-18311 117 T2305-21812 56 T2305-24521 73 T2305-28051 76
T2305-16511 85 T2305-18311 117 T2305-21851 65 T2305-24561 74 T2305-28051 77
T2305-16521 85 T2305-18311 119 T2305-21861 65 T2305-24853 73 T2305-28101 76
T2305-16531 85 T2305-18321 64 T2305-21891 54 T2305-24863 71 T2305-28102 76
T2305-16541 85 T2305-18361 119 T2305-21891 58 T2305-25191 56 T2305-28111 76
T2305-16551 85 T2305-18403 122 T2305-21921 58 T2305-25191 59 T2305-28112 76
T2305-16561 85 T2305-18482 122 T2305-21931 58 T2305-25211 65 T2305-28141 76
T2305-16571 85 T2305-18524 122 T2305-21951 61 T2305-25231 56 T2305-28142 76
T2305-16581 85 T2305-18531 72 T2305-21961 61 T2305-25241 50 T2305-28151 76
T2305-16591 86 T2305-18603 118 T2305-21971 61 T2305-25241 59 T2305-28152 77
T2305-16591 87 T2305-18604 118 T2305-21981 61 T2305-25331 56 T2305-28162 77
T2305-16601 88 T2305-18604 118 T2305-22111 63 T2305-25341 58 T2305-28171 76
T2305-16632 88 T2305-18651 118 T2305-22141 139 T2305-25432 66 T2305-28181 77
T2305-16721 85 T2305-18662 118 T2305-22151 62 T2305-25441 58 T2305-28191 76
T2305-16851 85 T2305-18671 118 T2305-22162 54 T2305-25451 58 T2305-28191 77
T2305-16861 87 T2305-18682 119 T2305-22511 58 T2305-25461 61 T2305-28201 76
T2305-17132 115 T2305-18692 119 T2305-22521 56 T2305-25491 52 T2305-28201 77
T2305-17151 69 T2305-18711 116 T2305-22531 58 T2305-25541 61 T2305-28211 76
T2305-17151 114 T2305-18721 116 T2305-22541 58 T2305-25541 62 T2305-28211 77
T2305-17241 114 T2305-18753 120 T2305-22611 58 T2305-25541 65 T2305-28221 76
T2305-17262 115 T2305-18762 116 T2305-22612 54 T2305-25631 54 T2305-28231 77
T2305-17362 115 T2305-18783 112 T2305-22621 54 T2305-26061 79 T2305-28241 76
T2305-17372 69 T2305-18854 118 T2305-22622 54 T2305-26071 79 T2305-28241 77
T2305-17381 69 T2305-18855 118 T2305-22631 59 T2305-26081 79 T2305-28261 56
T2305-17393 114 T2305-18863 118 T2305-22632 54 T2305-26122 63 T2305-28271 59
T2305-17412 114 T2305-18864 118 T2305-22641 59 T2305-26161 64 T2305-28421 126
T2305-17421 114 T2305-18873 116 T2305-22741 59 T2305-26171 64 T2305-28431 113
T2305-17433 114 T2305-18921 119 T2305-22781 59 T2305-26181 64 T2305-28451 126
T2305-17512 69 T2305-21112 52 T2305-23111 59 T2305-26191 64 T2305-28612 125
T2305-17552 114 T2305-21142 67 T2305-23121 59 T2305-26441 63 T2305-28622 125
T2305-17572 69 T2305-21162 67 T2305-23371 71 T2305-26521 124 T2305-28812 131
T2305-17581 69 T2305-21212 47 T2305-23512 67 T2305-26531 124 T2305-28821 131
T2305-17592 114 T2305-21511 54 T2305-23522 67 T2305-26551 63 T2305-28833 131
T2305-17631 114 T2305-21522 54 T2305-23532 72 T2305-26561 64 T2305-28871 131
T2305-18023 120 T2305-21531 54 T2305-23542 68 T2305-26612 64 T2305-28881 131
T2305-18024 120 T2305-21541 54 T2305-23575 68 T2305-26632 124 T2305-28932 125
T2305-18103 118 T2305-21562 54 T2305-23713 67 T2305-26641 124 T2305-28933 125
T2305-18104 118 T2305-21621 54 T2305-23722 52 T2305-26653 124 T2305-29101 127
T2305-18123 120 T2305-21651 59 T2305-23733 67 T2305-26662 124 T2305-29102 127
T2305-18124 120 T2305-21661 61 T2305-23742 68 T2305-26683 124 T2305-29201 127
T2305-18181 120 T2305-21661 65 T2305-23811 67 T2305-26691 137 T2305-29202 127
T2305-18192 117 T2305-21671 61 T2305-24131 72 T2305-26711 64 T2305-29302 127
T2305-18193 117 T2305-21712 56 T2305-24141 72 T2305-26721 64 T2305-29524 130
T2305-18202 118 T2305-21723 56 T2305-24151 72 T2305-26831 75 T2305-29534 130
T2305-18203 118 T2305-21732 56 T2305-24163 72 T2305-27111 75 T2305-29733 140
T2305-18222 103 T2305-21742 56 T2305-24171 72 T2305-27192 56 T2305-29743 140
T2305-18222 119 T2305-21754 56 T2305-24201 69 T2305-27342 75 T2305-29961 131
T2305-18232 117 T2305-21761 56 T2305-24291 70 T2305-27431 144 T2305-29971 131
T2305-18233 117 T2305-21761 58 T2305-24312 72 T2305-27431 144 T2305-29981 130

- 152 -




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
T2305-29991 130 T2305-37491 98 T2305-43982 80 T2305-60232 108 T2320-19101 90
T2305-31102 104 T2305-37612 98 T2305-43991 88 T2305-60233 108 T2320-19102 90
T2305-31111 116 T2305-37651 101 T2305-44101 88 T2305-60234 108 T2320-19161 90
T2305-31112 116 T2305-37671 101 T2305-44112 50 T2305-60241 107 T2320-19161A 90
T2305-31121 116 T2305-37681 102 T2305-44121 88 T2305-62101 87 T2320-19204 90
T2305-31311 104 T2305-38222 94 T2305-44142 85 T2305-64601 107 T2320-19205 90
T2305-31411 104 T2305-38223 94 T2305-44151 61 T2305-64602 107 T2320-19302 90
T2305-31421 104 T2305-38224 94 T2305-44181 50 T2305-66001 87 T2320-19401 90
T2305-31431 104 T2305-38233 94 T2305-44191 50 T2305-71313 139 T2320-19501 84
T2305-31452 130 T2305-38234 94 T2305-44231 50 T2305-71314 139 T2320-19601 84
T2305-31461 70 T2305-38235 94 T2305-44252 51 T2305-71513 139 T2320-19703 84
T2305-31802 106 T2305-38711 94 T2305-44261 50 T2305-71532 139 T2320-19991 84
T2305-31803 106 T2305-38801 93 T2305-44281 51 T2305-71613 139 T2320-19991 90
T2305-32251 107 T2305-38811 94 T2305-44281 73 T2305-71623 140 T2320-21152 52
T2305-32261 107 T2305-38821 94 T2305-44311 51 T2305-71653 140 T2320-24272 70
T2305-32651 137 T2305-38831 94 T2305-44362 51 T2305-72051 138 T2320-24282 69
T2305-33214 112 T2305-38851 95 T2305-44542 49 T2305-72121 45 T2320-26103 63
T2305-33215 112 T2305-38861 95 T2305-44611 110 T2305-76102 91 T2320-26111 63
T2305-33221 112 T2305-38871 95 T2305-44631 110 T2305-84151 117 T2320-26513 63
T2305-33271 103 T2305-41141 106 T2305-44641 111 T2305-91041 137 T2320-27313 75
T2305-33381 103 T2305-43171 82 T2305-44651 110 T2305-91261 66 T2320-27323 75
T2305-33691 137 T2305-43181 82 T2305-44661 110 T2305-91331 125 T2320-29912 130
T2305-33801 108 T2305-43191 82 T2305-44671 110 T2305-92102 138 T2320-29923 130
T2305-33802 108 T2305-43211 79 T2305-44681 111 T2305-94021 137 T2320-31102 104
T2305-33861 108 T2305-43231 110 T2305-44713 111 T2310-18151 120 T2320-31342 103
T2305-33862 108 T2305-43241 80 T2305-44714 111 T2310-18161 120 T2320-32462 109
T2305-34418 109 T2305-43251 80 T2305-44751 111 T2310-31201 104 T2320-32463 109
T2305-34419 109 T2305-43261 80 T2305-44761 111 T2310-34651 105 T2320-32464 109
T2305-34423 109 T2305-43411 78 T2305-44771 111 T2315-18302 47 T2320-35101 133
T2305-34432 109 T2305-43431 78 T2305-44782 111 T2315-18303 47 T2320-35102 133
T2305-34446 109 T2305-43441 80 T2305-44792 111 T2315-21841 65 T2320-35281 133
T2305-34452 109 T2305-43461 80 T2305-44831 111 T2315-24612 73 T2320-36441 100
T2305-34801 105 T2305-43471 78 T2305-44851 110 T2315-24631 73 T2320-36482 91
T2305-35211 133 T2305-43481 81 T2305-44861 110 T2315-25411 66 T2320-36483 91
T2305-35231 133 T2305-43511 81 T2305-46341 79 T2315-38131 93 T2320-37213 97
T2305-35441 133 T2305-43521 81 T2305-46351 79 T2315-38132 93 T2320-37292 97
T2305-35451 133 T2305-43581 81 T2305-46352 79 T2315-38211 93 T2320-43202 79
T2305-35462 134 T2305-43611 81 T2305-46391 78 T2315-38212 94 T2320-43312 78
T2305-35481 116 T2305-43651 80 T2305-46441 79 T2315-44511 49 T2320-43352 78
T2305-35512 134 T2305-43661 81 T2305-46442 79 T2315-44581 49 T2320-43912 83
T2305-35522 134 T2305-43691 81 T2305-46471 78 T2315-44591 49 T2320-43942 83
T2305-35531 134 T2305-43731 144 T2305-46481 79 T2315-52431 143 T2320-44902 78
T2305-36411 100 T2305-43731 144 T2305-46491 79 T2315-91251 137 T2320-44903 78
T2305-36511 100 T2305-43811 80 T2305-47401 137 T2315-94011 138 T2320-90081 129
T2305-36871 101 T2305-43821 80 T2305-47551 144 T2315-94031 138 T2325-23271 68
T2305-37112 96 T2305-43831 80 T2305-47551 144 T2315-94041 138 T2325-27402 140
T2305-37122 96 T2305-43841 83 T2305-47561 144 T2315-97111 142 T2325-27412 140
T2305-37171 96 T2305-43851 83 T2305-47561 144 T2315-97121 142 T2325-36331 91
T2305-37311 98 T2305-43861 83 T2305-51191 47 T2315-97141 142 T2325-44211 50
T2305-37321 98 T2305-43872 78 T2305-51412 47 T2315-97151 142 T2325-50192 136
T2305-37331 98 T2305-43882 78 T2305-55151 137 T2315-97161 142 T2325-50512 136
T2305-37431 98 T2305-43922 80 T2305-56531 83 T2320-14722 48 T2325-50742 136
T2305-37442 98 T2305-43951 83 T2305-59141 47 T2320-14743 48 T2325-50743 136
T2305-37461 98 T2305-43961 81 T2305-59332 52 T2320-16723 87 T2325-50941 68
T2305-37481 98 T2305-43971 83 T2305-60231 108 T2320-16852 87 T2350-55452 87

- 153 -




PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE

T2350-55453 87
T2350-55461 87
T2350-76021 91
T2440-37281 100
T2440-43941 83

T2440-71832 141

T2445-38303 93

T2445-50722 137

T2445-50723 137

T2445-50724 137

T2540-31892 105

T2540-32472 109

T2540-36371 65

T2540-41152 106
T2540-55191 105
T2540-77771 106
T2545-41151 106
T2565-94401 136
T2610-21321 141
T2610-50271 112
T2610-50271 133

T2611-26692 137

T2611-26693 137

T2615-19551019 143

T2615-19551020 143

T4240-17592 115

T4240-23871 67
T4240-31052 106
T4260-14271 53
T4260-87511 129
T4340-31141 105
T4340-38231 93
T4340-38241 93

T4620-69032 107

T4620-69272 127

T4620-69272 128

T4680-14211 46
T4815-67371 31
T5535-69951 107

154 -




INDEX 2

- 155 -



PARTS GROUP GROUP NO. |PAGE PARTS GROUP GROUP NO. |PAGE

<CHASSIS> WATER PUMP GROUP TD950C-E180B 40
BONNET 1 GROUP LB1914-T150B 116 <FRONT AXLE>
BONNET 2 GROUP LB1914-T160B 118 BEVEL GEAR CASE GROUP LB1914-T030B 80
BRAKE PEDAL GROUP L1901-T330A 125 FRONT AXLE SUPPORT GROUP L1901-TO10A 78
CLUTCH PEDAL GROUP LB1914-T080B 113 <HYDRAULIC>
DIFF LOCK PEDAL GROUP L1901-T300A 124 FRONT STEERING SYSTEM GROUP L1901-T040A 83
FENDER GROUP L1901-T340B 127 HYDRAULIC CYLINDER FRONT COVER GR LB1914-T460B 97
FRONT AXLE FRAME GROUP L1901-T020A 110 HYDRAULIC CYLINDER GROUP LB1914-T450B 96
FUEL FILTER GROUP L1901-T430A 135 HYDRAULIC LIFT ARM GROUP L1901-T470A 98
FUEL TANK GROUP L1901-T420A 133 HYDRAULIC PUMP GROUP LB1914-T120B 91
HAND SPEED GOVERNOR GROUP L1901-T110A 114 HYDRAULIC TUBE GROUP LB1914-T440B 93
LABEL GROUP LB1914-T490B 136 HYDRULIC SYSTEM GROUP LB1914-T480B 100
ROPS GROUP LB1914-T550A 142 STEERING SYSTEM GROUP L1901-TO90A 85
SEAT GROUP LB1914-T170B 122 STEERING SYSTEM GROUP LB1914-T090C 87
STEP COVER GROUP L1901-T360A 131 STEERING SYSTEM GROUP L1901-T100A 88
STEP GROUP L1901-T350A 130 STEERING SYSTEM GROUP LB1914-T100B 90
THREE POINT LINKAGE GROUP LB1914-T500B 139 <OPTION>

<ELECTRICAL> FRONT & REAR WHEEL GROUP LB1914-T050B 144

BATTERY GROUP LB1914-T380B 103 <TRANSMISSION>
ELECTRICITY SYSTEM 1GROUP LB1914-T390B 104 AUX SHIFT GEAR GROUP L1901-T220A 61
ELECTRICITY SYSTEM 2 GROUP LB1914-T400B 106 BRAKE GROUP LB1914-T320B 76
ELECTRICITY SYSTEM 3 GROUP L1901-T410A 109 CLUTCH GROUP LB1914-T070B 48

<ENGINE> CLUTCH HOUSING GROUP LB1914-T060B 46
AIR CLEANER GROUP TD950C-E070B 19 DIFF SYSTEM GROUP L1901-T230A 63
CAMSHAFT GROUP TD950C-E100B 27 DIFF SYSTEM GROUP L1901-T260A 69
CYLINDER BLOCK GROUP 3C093-E010B 1 FRONT DRIVE CASE GROUP L1901-T140A 50
CYLINDER BLOCK GROUP TD950C-E010B 6 MAIN SHAFT GROUP L1901-T190A 54
CYLINDER HEAD COVER GROUP TD950C-E030B 11 PROPER SHAFT GROUP LB1914-T130B 49
CYLINDER HEAD COVER GROUP 3C093C-1-E080 22 PTO SHAFT GROUP LB1914-T240B 65
CYLINDER HEAD COVER GROUP TD950C-E090B 25 PTO SHAFT GROUP LB1914-T290B 73
CYLINDER HEAD GROUP 3C093-E030B 9 REAR AXLE CASE GROUP LB1914-T310B 75
DYNAMO GROUP TD950D-E200B 43 SHAFT 2 GROUP L1901-T200A 56
ENGINE STOP LEVER GROUP TD950C-E160B 37 SHIFT SYSTEM 1 GROUP LB1914-T250B 67
FLYWHEEL GROUP TD950C-E120B 30 SHIFT SYSTEM 3 GROUP L1901-T270A 71
FUEL CAMSHAFT GROUP TD950C-E140B 33 SHIFT SYSTEM 4 GROUP L1901-T280A 72
GEAR CASE GROUP TD950C-E040B 12 SHUTTLE FORK GROUP L1901-T210A 58
GOVERNOR GROUP TD950C-E170B 39 TRANSMISSION CASE GROUP LB1914-T180B 52
MAIN BEARING CASE GROUP TD950C-E050B 15
MAINFOLD GROUP TD950C-E060B 17
MUFFLER GROUP TD950C-E075B 20
NOZZLE HOLDER GROUP TD950C-E130B 31
OIL PAN GROUP TD950D-E020B 8
PISTON & CRANKSHAFT GROUP TD950C-E110B 28
RADIATOR GROUP TD950C-E220B 45
SPEED CONTROL LEVER GROUP TD950C-E150B 35
VALVE ROCKER ARM GROUP 3C093-E080B 21
VALVE ROCKER ARM GROUP TD950C-E080B 23
WATER HOSE GROUP 3C093D-E190B 4
WATER HOSE GROUP TD950C-E190B 42

- 156 -




